Parts

Manual
1S5100Z Series

Zero-Turn Riding Mower

Models:  Description:

5900602 33HP Caterpillar Diesel w/ ROPS (1S5100Z/C33D) (2006)

5900617 33HP Caterpillar Diesel w/ ROPS (1S5100Z/C33DCE) (2006)

5900618 33HP Caterpillar Diesel w/ 61" Mower Deck & ROPS (1S5100Z/C33D61CE) (2006)
5900622 61" Rear Discharge Mower Deck (5100/61R)

5900623 61" Rear Discharge Mower Deck - Export (5100/61RCE)

5901167 72" Side Discharge Mower Deck (5100/72)

5901168 72" Rear Discharge Mower Deck (5100/72R)

5901169 72" Rear Discharge Mower Deck - Export (5100/72RCE)

5901171 72" Side Discharge Mower Deck - Export (5100/72CE)

Briggs and Stratton Yard Power Products Group
5375 North Main Street

Munnsville, NY 13409 USA _5]_.00461
800-933-6175 Revision 21

Rev. Date:  3/2007
TP 400-7271-21-5Z-F







Table Of Contents

MODEL COMPONENTS PAGE
Main Frame & Front SUSPENSION GIOUD ......cccuuuuiiiiieeeesiiiiteeeeeesseiatseeeeeeasatatsaeaeeasaassaasssssetaeesaasssssaeeaessaassssbesteeesessnssssneeaees 4
Hood, Bumper & Shields Group (All Models - S/N: 2000592672 & BEIOW) ........ueiiiiiiiiiiiiiieee et 6
Hood, Bumper & Shields Group (All Models - S/N: 2000592673 & ADOVE) .....ccoiiuiuiiiiieaieiieiiee ettt eea e 10
Seat, Mount & Floor Group 14
Roll Bar & Seat Belt Group 16
Seat COMPAITMENT GIOUP ....eeiiiiiiiiirieeieee e et ee e s e e e e e e e st e et eee e e s e sttt e eeeeeeaa s en e reeee e e s st e s e eeeeeenannbeneeeeeeaenrnnneeeees 18
Fuel Supply Hose & Tank RepIacemMENt PArtS GIOUD .......coeiiiriieiiiieeiiiirtee ettt e e sttt e s st e st e s ssbr e e e sane e e s sneeeeatneeenans 20
FUEI TANK & MOUNE GIOUP ....uieeiiiieete ettt e e oottt e e e e e et ettt e e e e a4 e aa ettt ee e e e e s ae e be et e e e e e e aams bt eeeeaeesaanbbbeeeaeaeesaannsbbeeeaaeeasannne 22
INStrument & CONIOI PANEI GOUP .......eeeiiiiiieee ettt ettt e e e e e s ettt ettt e e e e e e s nebe et eaeeaansaeeeeeaaeeaaannssseeaeaesannnnreneas 24
Engine & Radiator Accessories Group 26
Engine & Mount Group ..........ccceuveeeeivieesiiiee e 30
PTO CIULCN & ANCIOT GIOUD ...eiiiiieeeiittt ettt ekttt e e ekttt e e aat et e e s s b et e e as b et e e s b et e e e b e e e e as b bt e e nnbe e e s nnneeeens 32
PUMP MOUNE & DIIVE GFOUD ....vteeeiitiieeittet ettt et e st e e as bt e e et e e e s ab e et e o2 s b e et e 2 sb e e e e aa bt e e e ah b et e e aane e e e e s e e e e as b e e e e anbe e e e nnnees 34
[ [o]1[e] g @fo] 1170 ] I €] (o0 o J OO PP P TP TOPPPPPUPPN 36
[ 10 | 2= 10| [Tl €1 (01U | o RO PP TSP SPRTP PP 40
e Tl To ST I ] (o] U o OSSP EURTRTPPI 42
Rear Suspension Group 44
Deck Lift Group (S/N: 2000729893 & Below) 46
Deck Lift Group (S/N: 2000729894 & ADOVE) ... ..uueiiiiiieeiiieei ettt e ettt e e e e e e ettt e e e e e e s ansbaeeeeeeeesaaennnseeeaaeeeaannns 50
(€T=ToT g o o) Q€111 | o IR PP UTPR PP 54
WHEEIS & TIrES GIOUP ..eeiieiiiiiiiiieeee e s eeeittte et ee e e e e s st ta et et e e e s s abaaeeeeeasssatsbeeaeeeeeseassasbeaeeaeeeeaasbaeeaaeeeesnstbbesaaeeeessnssssbeeeeeesaannnres 56
(D= Tor= S = = U o OSSP PUPRRPT 58
(D CTor | T (= Y A @ o 1= =i [0 o E O T PP PP PP PPPRPOP 60
Decals - Safety & OPEration = EXPOIT ..........eeiiie ittt ee e e ettt e e e e et ate e e e e e e e s aaeteeeaaeeaaanneseeeaaeaaaasbaseeeeeeannsbneeeaeeaaaannsnnees 62
61" & 72" Mower DeCK - HANGET CRAINS ...ttt e e e e ettt e e e e e bbb et e e e e e e sab b b e e e ee e e e s nbneneeeeas 64
61" Mower Deck - Deflector & Shield - REAr DISCRAITE .......vuiiieiiiiiiiiiiieee st e e ar e e e e e et b e e e e e e e s enreeees 66
61" & 72" Mower Deck - Housing, Covers, Spindles & Blades - Rear Discharge ..........ccccccveeiiiiiiiiiiiec e 68
61" & 72" Mower Deck - Pulleys, Belt & Idler Arm - Rear Discharge 70
61" Mower DecK - ROIIEIS & CASIEIS ... ...eeiiiiiiiieee ettt e e e e e e e e e s et e e e e e e e e saeneeaaaeaas 72
72" Mower Deck - Deflector & Shield - Rear Discharge ..........cccccciiiiiieeeeeen 74
72" Mower Deck - Housing, Covers, Spindles & Blades - Side Discharge 76
72" Mower Deck - Pulleys, Belt & Idler Arm - Side DISCRAIGE ........cooeeiiiiiiieiieii et 78
72" MOWET DECK - ROIIEIS & CASIEIS ....iiieiiiiee ettt e ettt e e e e e et bt e et ee e e e e s ttb et eeeeaabaeeeaeeee s ntbenseeaeae e e nnnneneeas 80
61" & 72" Mower DeCKS - REAr MOUNTE BAIS ...... ..ttt e e e e ettt e e e e e e et e e ee e e e amnbeeeeeeeeeeaannnnneeeeas 82
o Lo Tot g Tor= ST od g =T o P LTt PSPPI 84-89

Torque Specification Chart ........ ... e Inside Back Cover



Main Frame & Front Suspension Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

Serial No. Range:
2000676809
& Above

28

29 & Dome
30\@ facing

i
I
i
i
i
i
i
i
i
i
:
I
6\\%O:\/UD |
i
@ Dome !
i
]
i
I
I
i
i
i
i
i
i
]

& facing
down.

__—See Wheel & Tire Group

The above parts group applies to the following Mfg. Nos.:
5900602 (1S51002/C33D) (2006)

5900618 (1S5100Z/C33D61CE) (2006)

5900617(1S5100Z/C33DCE) (2006)

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 4 TP 400-7271-21-5Z-F



Main Frame & Front Suspension Group

REF NO. PART NO. QTY. DESCRIPTION
1 5400242B 1 WELD, MAIN FRAME 1S5000 - RED
2 5021072 2 SEAL, GREASE
3 5020884 4 BEARING, TAPERED ROLLER, 1"
4 5025202X12 2 3/16 X 1-1/2 COTTER PIN
5 5021073 2 CAP, DUST
6 5025160 2 WASHER, 3/4" SAE
7 5025104 2 NUT, 3/4-16 HEX SLOTTED
8 5401115B 2 WELD, CASTER YOKE - RED
9 5022039 4 BALL JOINT, 3/4-16, MALE
10 5046093 2 SPACER, .75 X 1.50 X 1.00
11 5025284 4 NUT, 3/4-16 HEX NYLON LOCK
12 5025265X28 2 BOLT, 3/4-16 X 3-1/2" YZ GD5
13 5101003 1 SAFETY WALK, IS5000Z A-ARM STEP
14 5025156 4 WASHER, 3/8" SAE
15 5025013X16 2 BOLT, 3/8-16 X 2" GD5 YZ
16 5025394 4 NUT, 3/8-16 HEX NYLOCK FLANGE
17 5022842 2 COIL-OVER SHOCK ASSEMBLY
18 5046011 2 SPACER, .76 X 1.25 X .50
19 5025265X24 2 BOLT, 3/4-16 X 3" YZ GD5
20 5300037B 1 ASSM, SUSPENSION ARM RH
21 5300036B 1 ASSM, SUSPENSION ARM LH
22 5025093 4 NUT, 3/4-16 HEX JAM
23 5023343 4 BUSHING, 1.00 X 1.13 X 1.38, PLASTIC
24 5020095 2 GREASE FITTING, 1/4-28 STRAIGHT (not shown)
25 5025013X18 2 BOLT, 3/8-16 X 2-1/4" GD5 YZ
26 5402217B 1 WELD, SUSPENSION ARM - RH - RED (Serial No.: 2000676809 & Above)
27 5402216B 1 WELD, SUSPENSION ARM - LH - RED (Serial No.: 2000676809 & Above)
28 5100882 2 CAP, CASTER SPINDLE, LOW PROFILE (Serial No.: 2000676809 & Above)
29 5025448 2 NUT, 3/4-16, HEX JAM NYLON LOCK (Serial No.: 2000676809 & Above)
30 5025449 4 BELLEVILLE WASHER, 1.500 X .755 (Serial No.: 2000676809 & Above)
31 5402206B 2 WELD, CASTER YOKE - RED (Serial No.: 2000676809 & Above)
32 5025457 2 BOLT, 1/4-28 X 1/2, GD5 YZ (Serial No.: 2000676809 & Above)
33 5020883 4 BEARING CUP (Serial No.: 2000676809 & Above)
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900602 (1S51002/C33D) (2006)

5900618 (1S5100Z/C33D61CE) (2006)

5900617(1S5100Z/C33DCE) (2006)

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 5 TP 400-7271-21-5Z-F



Hood, Bumper & Shields Group (All Models - S/N: 2000592672 & Below)

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

—— e —— . —— . ——— ——— —— — —— — ——— —— — —— — —— = —— — ——— l’ ————————————————————————
EXPORT MODELS - S/N: 2000592672 & Below; ! EXPORT MODELS ONLY

1
1 1
]
| DOMESTIC MODELS - S/N: 2000566185 - 2000592673 | 55 54,
i i 56 ~\\¢E%/j&
1 ) —
' | 59 Vqt@: -y ~57
| 1 ~e"E5g
: !

e —

)
|

)

|

|

1

|

|

52 H

| !
. |
' |
| 1
h )
|

The above parts group applies to the following Mfg. Nos.:
5900618 (1S51002/C33D61CE) (2006)

5900617(155100Z/C33DCE) (2006)

5900602 (1S5100Z/C33D) (2006)

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 6 TP 400-7271-21-5Z-F



Hood, Bumper & Shields Group (All Models - S/N: 2000592672 & Below)

REF NO. PART NO. QTy. DESCRIPTION

1 5025158 8 WASHER, 1/2" SAE

2 5025018X14 4 BOLT, 1/2-20 X 1-3/4" GD5 YZ

3 5025018X10 4 BOLT, 1/2-20 X 1-1/4" GD5 YZ

4 5025156 12 WASHER, 3/8" SAE

5 5025013X8 4 BOLT, 3/8-16 X 1" GD5 YZ

6 5025098 8 NUT, 1/2-20 HEX NYLON LOCK

7 5025013X10 6 BOLT, 3/8-16 X 1-1/4" GD5

8 5025394 12 NUT, 3/8-16 HEX NYLOCK FLANGE

9 5400625B 2 PLATE, BUMPER MOUNT - RED
10 5400255B 1 WELD, BUMPER, SERVICE 1S4500 - RED
11 5023484 6 PLUG, PANEL, 1.25 - BLACK
12 5025299X4 4 SCREW, 1/4-20 X 1/2" ALLEN BH
13 5025391 4 NUT, 1/4-20 NYLOCK FLANGE
14 5100266 1 BOLT/WASHER ASM HOOD LATCH
15 5100265 1 HOOD LATCH, 1S5000
16 5022807 2 BUMPER, RUBBER, 5/16-18
17 5025154 6 WASHER, 1/4" SAE
18 5025010X8 4 BOLT, 1/4-20 X 1", GD5
19 5400937B 1 WELD, MOUNT HOOD LATCH - RED
20 5025155 11 WASHER, 5/16" SAE
21 5025011X8 16 BOLT, 5/16-18 X 1" GD5 YZ
22 5025392 6 NUT, 5/16-18 HEX NYLOCK FLANGE
23 5044959 2 SPACER, .38 X .50 X 1.00
24 5400345B 1 WELD, BUMPER SIDE LH 1S5000 - RED
25 5400343B 1 WELD, BUMPER SIDE RH IS5000 - RED
26 5400340B 1 WELD, IS5000 HOOD - RED
27 5400341B 1 WELD, CENTER BUMPER IS5000 - RED
28 5061833 2 SPRING, HOOD LATCH
29 5025013X14 2 BOLT, 3/8-16 X 1-3/4" GD5
30 5025356 2 BOLT, 3/8-16 X 3/8", 1/2" SHOULDER
31 5100010 1 PIN, LATCH, SPR LOADED-PULL ACT
32 5044617 3 WASHER, .34 X 1.25 X 10 GA
33 5022308 10 BODY CLIP, 5/16-18 X 1/2" DEEP
34 5047199 2 SPACER, .38 X .50 X .75
35 5025145X6 2 BOLT, 5/16-18 X 3/4", CARRIAGE
36 5401089B 1 GUARD, FAN, LH - RED
37 5400813B 1 SHROUD, SUPPORT
38 5400765B 1 WELD, SHROUD CHANNEL - LH - RED
39 5400786B 1 WELD, SHROUD CHANNEL, RH - RED
40 5100178 1 SHROUD, RUBBER 1S5000Z
41 5061268B 1 BAR, RUBBER SUPPORT SIDE

Footnotes

The above parts group applies to the following Mfg. Nos.:
5900618 (1S51002/C33D61CE) (2006)

5900617(155100Z/C33DCE) (2006)

5900602 (1S5100Z/C33D) (2006)

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 7

TP 400-7271-21-5Z-F



Hood, Bumper & Shields Group (All Models - S/N: 2000592672 & Below)

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

—— e —— . —— . ——— ——— —— — —— — ——— —— — —— — —— = —— — ——— l’ ————————————————————————
EXPORT MODELS - S/N: 2000592672 & Below; ! EXPORT MODELS ONLY

1
1 1
]
| DOMESTIC MODELS - S/N: 2000566185 - 2000592673 | 55 54,
i i 56 ~\\¢E%/j&
1 ) —
' | 59 Vqt@: -y ~57
| 1 ~e"E5g
: !

e —

)
|

)

|

|

1

|

|

52 H

| !
. |
' |
| 1
h )
|

The above parts group applies to the following Mfg. Nos.:
5900618 (1S51002/C33D61CE) (2006)

5900617(155100Z/C33DCE) (2006)

5900602 (1S5100Z/C33D) (2006)

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 8 TP 400-7271-21-5Z-F



Hood, Bumper & Shields Group (All Models - S/N: 2000592672 & Below)

REF NO. PART NO. QTY. DESCRIPTION

42 5401090B 1 GUARD, FAN, RH - RED

43 5021500 2 CLAMP, VINYL INSULATED

44 5401140B 1 SHIELD, DEBRIS - RED

45 5400926B 1 WELD, SKID PLATE - RED

46 5022922 1 CLAMP, #4 HOSE, STAINLESS (not shown)

47 5025126 2 NUT, 1/4-20 HEX SERR. FLANGE

48 5022883X34 1 EXPANSION TANK (includes Ref. No. 49)

49 5022883X35 1 CAP (not shown)

50 5401652B 1 WELD, HOOD, 1S5100ZCE (CE - EXPORT MODELS & S/N: 2000566185 &
ABOVE DOMESTIC MODELS)

51 5401416B 1 GUARD, FLYWHEEL CE, RH (CE - EXPORT MODELS ONLY)

52 5401418B 1 GUARD, FLYWHEEL CE, LH (CE - EXPORT MODELS ONLY)

53 5401547B 1 WELD, MUFFLER GUARD, IS5100ZCE (CE - EXPORT MODELS & S/N:
2000566185 & ABOVE DOMESTIC MODELS)

54 5401417B 1 GUARD, HOOD LATCH (CE - EXPORT MODELS ONLY)

55 5025154 6 WASHER, 1/4" SAE (CE - EXPORT MODELS & S/N: 2000566185 & ABOVE
DOMESTIC MODELS)

56 5025010X6 6 BOLT, 1/4-20 X 3/4" GD5 YZ (CE - EXPORT MODELS & S/N: 2000566185 &
ABOVE DOMESTIC MODELS)

57 5025392 2 NUT, 5/16-18 HEX NYLOCK FLANGE (CE - EXPORT MODELS & S/N:
2000566185 & ABOVE DOMESTIC MODELS)

58 5025155 4 WASHER, 5/16" SAE (CE - EXPORT MODELS & S/N: 2000566185 & ABOVE
DOMESTIC MODELS)

59 5025011X8 3 BOLT, 5/16-18 X 1" GD5 YZ (CE - EXPORT MODELS & S/N: 2000566185 &
ABOVE DOMESTIC MODELS)

60 5025011X10 1 BOLT, 5/16-18 X 1-1/4" GD5 YZ (CE - EXPORT MODELS & S/N: 2000566185 &
ABOVE DOMESTIC MODELS)

61 5025391 4 NUT, 1/4-20 HEX NYLOCK FLANGE (CE - EXPORT MODELS & S/N:
2000566185 & ABOVE DOMESTIC MODELS)

62 5025010X6 2 BOLT, 1/4-20 X 3/4"

63 5025126 2 NUT, 1/4-20 SERRATED FLANGE

64 5025057 2 NUT, 5/16-18 HEX NYLON LOCK (CE - EXPORT MODELS & S/N: 2000566185
& ABOVE DOMESTIC MODELS)

65 5022807 2 BUMPER, RUBBER, 5/16-18 (CE - EXPORT MODELS & S/N: 2000566185 &
ABOVE DOMESTIC MODELS)

Footnotes

The above parts group applies to the following Mfg. Nos.:
5900618 (1S51002/C33D61CE) (2006)

5900617(155100Z/C33DCE) (2006)

5900602 (1S5100Z/C33D) (2006)

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 9 TP 400-7271-21-5Z-F



Hood, Bumper & Shields Group (All Models - S/N: 2000592673 & Above)

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

, .
4 /’ EXPORT MODELS ONLY i
1 ’ 54.
— 7 3 ro55~_ :
o .\{ww/ l/ 56—— ‘\“’W% l
~ - |
8- ( P ~57 1
=" 59-_%-
4 //§ R - 52 !
7 | 51 i
| e
] ‘/)P
[ 59 ,645/48/ | '
] 60" !

The above parts group applies to the following Mfg. Nos.:
5900618 (1S51002/C33D61CE) (2006)

5900617(155100Z/C33DCE) (2006)

5900602 (1S5100Z/C33D) (2006)

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 10 TP 400-7271-21-5Z-F



Hood, Bumper & Shields Group (All Models - S/N: 2000592673 & Above)

REF NO. PART NO. QTy. DESCRIPTION

1 5025158 8 WASHER, 1/2" SAE

2 5025018X14 4 BOLT, 1/2-20 X 1-3/4" GD5 YZ

3 5025018X10 4 BOLT, 1/2-20 X 1-1/4" GD5 YZ

4 5025156 12 WASHER, 3/8" SAE

5 5025013X8 4 BOLT, 3/8-16 X 1" GD5 YZ

6 5025098 8 NUT, 1/2-20 HEX NYLON LOCK

7 5025013X10 6 BOLT, 3/8-16 X 1-1/4" GD5

8 5025394 12 NUT, 3/8-16 HEX NYLOCK FLANGE

9 5400625B 2 PLATE, BUMPER MOUNT - RED
10 5400255B 1 WELD, BUMPER, SERVICE 1S4500 - RED
11 5023484 6 PLUG, PANEL, 1.25 - BLACK
12 5025299X4 4 SCREW, 1/4-20 X 1/2" ALLEN BH
13 5025391 4 NUT, 1/4-20 NYLOCK FLANGE
14 5100266 1 BOLT/WASHER ASM HOOD LATCH
15 5100265 1 HOOD LATCH, 1S5000
16 5022807 2 BUMPER, RUBBER, 5/16-18
17 5025154 6 WASHER, 1/4" SAE
18 5025010X8 4 BOLT, 1/4-20 X 1", GD5
19 5400937B 1 WELD, MOUNT HOOD LATCH - RED
20 5025155 11 WASHER, 5/16" SAE
21 5025011X8 16 BOLT, 5/16-18 X 1" GD5 YZ
22 5025392 6 NUT, 5/16-18 HEX NYLOCK FLANGE
23 5044959 2 SPACER, .38 X .50 X 1.00
24 5400345B 1 WELD, BUMPER SIDE LH 1S5000 - RED
25 5400343B 1 WELD, BUMPER SIDE RH IS5000 - RED
26 5402325 1 FOAM BAFFLE, HOOD - LEFT
27 5400341B 1 WELD, CENTER BUMPER IS5000 - RED
28 5061833 2 SPRING, HOOD LATCH
29 5025013X14 2 BOLT, 3/8-16 X 1-3/4" GD5
30 5025356 2 BOLT, 3/8-16 X 3/8", 1/2" SHOULDER
31 5100010 1 PIN, LATCH, SPR LOADED-PULL ACT
32 5044617 3 WASHER, .34 X 1.25 X 10 GA
33 5022308 10 BODY CLIP, 5/16-18 X 1/2" DEEP
34 5047199 2 SPACER, .38 X .50 X .75
35 5025145X6 2 BOLT, 5/16-18 X 3/4", CARRIAGE
36 5402324 1 FOAM BAFFLE, HOOD - CENTER
37 5400813B 1 SHROUD, SUPPORT
38 5400765B 1 WELD, SHROUD CHANNEL - LH - RED
39 5400786B 1 WELD, SHROUD CHANNEL, RH - RED
40 5100178 1 SHROUD, RUBBER 1S5000Z
41 5061268B 1 BAR, RUBBER SUPPORT SIDE

Footnotes

The above parts group applies to the following Mfg. Nos.:
5900618 (1S51002/C33D61CE) (2006)

5900617(155100Z/C33DCE) (2006)

5900602 (1S5100Z/C33D) (2006)

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 11

TP 400-7271-21-5Z-F



Hood, Bumper & Shields Group (All Models - S/N: 2000592673 & Above)

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

, .
4 /’ EXPORT MODELS ONLY i
1 ’ 54.
— 7 3 ro55~_ :
o .\{ww/ l/ 56—— ‘\“’W% l
~ - |
8- ( P ~57 1
=" 59-_%-
4 //§ R - 52 !
7 | 51 i
| e
] ‘/)P
[ 59 ,645/48/ | '
] 60" !

The above parts group applies to the following Mfg. Nos.:
5900618 (1S51002/C33D61CE) (2006)

5900617(155100Z/C33DCE) (2006)

5900602 (1S5100Z/C33D) (2006)

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 12 TP 400-7271-21-5Z-F



Hood, Bumper & Shields Group (All Models - S/N: 2000592673 & Above)

REF NO. PART NO. QTY. DESCRIPTION
42 5402326 1 FOAM BAFFLE, HOOD - RIGHT
43 5021500 2 CLAMP, VINYL INSULATED
44 5401140B 1 SHIELD, DEBRIS - RED
45 5400926B 1 WELD, SKID PLATE - RED
46 5022922 1 CLAMP, #4 HOSE, STAINLESS (not shown)
47 5025126 2 NUT, 1/4-20 HEX SERR. FLANGE
48 5022883X34 1 EXPANSION TANK (includes Ref. No. 49)
49 5022883X35 1 CAP
50 5401652B 1 WELD, HOOD - RED
51 5401416B 1 GUARD, FLYWHEEL CE, RH (CE - EXPORT MODELS ONLY)
52 5401418B 1 GUARD, FLYWHEEL CE, LH (CE - EXPORT MODELS ONLY)
53 5401547B 1 WELD, MUFFLER GUARD - RED
54 5401417B 1 GUARD, HOOD LATCH (CE - EXPORT MODELS ONLY)
55 5025154 6 WASHER, 1/4" SAE
56 5025010X6 6 BOLT, 1/4-20 X 3/4" GD5 YZ
57 5025392 2 NUT, 5/16-18 HEX NYLOCK FLANGE
58 5025155 4 WASHER, 5/16" SAE
59 5025011X8 3 BOLT, 5/16-18 X 1" GD5 YZ
60 5025011X10 1 BOLT, 5/16-18 X 1-1/4" GD5 YZ
61 5025391 4 NUT, 1/4-20 HEX NYLOCK FLANGE
62 5025010X6 2 BOLT, 1/4-20 X 3/4"
63 5025126 2 NUT, 1/4-20 SERRATED FLANGE
64 5025057 2 NUT, 5/16-18 HEX NYLON LOCK
65 5022807 2 BUMPER, RUBBER, 5/16-18
66 5402315 1 FOAM, SOUND BAFFLE, LH
67 5402313B 1 WELD, SOUND SHIELD, LH - RED
68 5402316 1 FOAM, SOUND BAFFLE, RH
69 5402310B 1 BRACKET, COOLANT RESERVOIR - RED
70 5023236 1 GROMMET, 3/4"
71 5402314B 1 PLATE, SOUND SHIELD, RH - RED
72 5402317 1 FOAM, SOUND BAFFLE
73 5402323B 1 PLATE, HOOD, SOUND SHIELD - RED
74 5044609 2 SPACER, .52 X 1.00 X .38

Footnotes

The above parts group applies to the following Mfg. Nos.:
5900618 (1S51002/C33D61CE) (2006)

5900617(155100Z/C33DCE) (2006)

5900602 (1S5100Z/C33D) (2006)

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 13

TP 400-7271-21-5Z-F



Seat, Mount & Floor Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

The above parts group applies to the following Mfg. Nos.:
5900618 (1S51002/C33D61CE) (2006)

5900602 (1S5100Z/C33D) (2006)

5900617(1S5100Z/C33DCE) (2006)

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 14 TP 400-7271-21-5Z-F



Seat, Mount & Floor Group

REF NO. PART NO. QTy.

1 5400674B 1
2 5022308 8
3 5025155 10
4 5025139 2
5 5025011X8 10
6 5025392 4
7 5400277B 1
8 5022094 1
9 5022612 2
10 5046586 1
11 5025013X48 1
12 5025156 1
13 5025326 1
14 5022798 1
15 5020047 1
16 5025013X32 2
17 5025096 1
18 5061835 1
19 5400713B 1
20 5022955 1
20 5022955X1 1
20 5022995X2 1
20 5022995X3 2
20 5022995X4 2
20 5020930X3 1
21 5101007 1
22 5100999 1
23 5100652 1
24 5025127 2
25 5025394 2
Footnotes

DESCRIPTION
WELD, SEAT PLATE MOUNT - RED
BODY CLIP, 5/16-18 X 1/2" DEEP
WASHER, 5/16" SAE
NUT, 5/16-18 HEX SERRATED FLANGE (LARGE)
BOLT, 5/16-18 X 1" GD5
NUT, 5/16-18 HEX NYLOCK FLANGE
PLATE, FLOOR DETAIL - RED
SWITCH, PLUNGER, N.C./N.C.
BUMPER, RUBBER 5/16-18
SPACER, .38 X .50 X 5.06
BOLT, 3/8-16 X 6" GR5 YZ
WASHER, 3/8" SAE
WASHER, 2.00 X .390 X .135
SPRING, COMP, .835 X.105 X4.26
COLLAR, 5/16" SET
BOLT, 3/8-16 X 4" GD5 YZ
NUT, 3/8-16 HEX NYLON LOCK
ROD, SEAT STOP
WELD, SEAT MOUNT - RED
SEAT, DELUXE, GRAY (COMPLETE)
CUSHION, BOTTOM COVER
CUSHION, BACK COVER
ARM REST SET (Includes Arm Rest Pads)
ARM REST PADS
SEAT ADJUSTMENT RAILS (Set of 2)
SAFETY WALK, 17.38 X 6.00
SAFETY WALK, 11.50 X 17.38

SPRING, EXTENSION, 4" SEAT ADJUSTMENT (Not shown)

NUT, 5/16-18 HEX SERRATED FLANGE (SMALL)
NUT, 3/8-16 HEX NYLON FLANGE

The above parts group applies to the following Mfg. Nos.:

5900618 (1S5100Z/C33D61CE) (2006)
5900602 (1S5100Z/C33D) (2006)
5900617(1S5100Z/C33DCE) (2006)

© Copyright 2007 Briggs and Stratton. All Rights Reserved.

15

TP 400-7271-21-5Z-F



Roll Bar & Seat Belt Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

IMPORTANT NOTE:
Contact Ferris Industries Service Department
at 1-800-933-6175 ext. 709 for ROPS
replacement parts. You must provide the
Custom Products serial number for the

ROPS system.

9

\

Roll Bar Hardware Bag
(not shown)

The above parts group applies to the following Mfg. Nos.:
5900602 (1S51002/C33D) (2006)

5900618 (1S5100Z/C33D61CE) (2006)

5900617(1S5100Z/C33DCE) (2006)

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 16 TP 400-7271-21-5Z-F



Roll Bar & Seat Belt Group

REF NO. PART NO. QTy.

1 - 1
2 5100013 2
3 5100383 2
4 - 6
5 - 2
6 - 1
7 - 1
8 - 4
9 5100379 1
10 5100139 1
10 5100397 1
11 5025013X8 4
12 5400727B 2
13 5025096 4
14 5025156 4
15 5025396 2
16 5100267 2
Footnotes

DESCRIPTION
ROLL BAR TOP LOOP (see drawing note)
PIN, Hitch, .50 x 3.25 W/ Lanyard
RUBBER BUMPER
NUT (see footnote)
BOLT (see footnote)
ROLL BAR POST, RH (see drawing note)
ROLL BAR POST, LH (see drawing note)
BOLT (see footnote)
ROLL BAR HARDWARE BAG (Includes hitch pins)
SEAT BELT ASSEMBLY, Standard (Includes mounting hardware)
SEAT BELT ASSEMBLY, Extra Long (Includes mounting hardware)
BOLT, 3/8-16 x 1"
PLATE, SEAT BELT, BRACKET
NUT, 3/8-16 Hex Serrated Flange
WASHER, 3/8" SAE
NUT, 1/2-13 NYLOCK FLANGE
SCREW, 1/2-13 X 1" SHCS

Not serviced. For replacement hardware, you must purchase the Roll Bar Hardware Bag (Ref. No. 9).

The above parts group applies to the following Mfg. Nos.:

5900602 (1S5100Z/C33D) (2006)
5900618 (1S5100Z/C33D61CE) (2006)
5900617(1S5100Z/C33DCE) (2006)

© Copyright 2007 Briggs and Stratton. All Rights Reserved.

17

TP 400-7271-21-5Z-F



Seat Compartment Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

See Hydraulic

Group
See Hydraulic

Group

The above parts group applies to the following Mfg. Nos.:
5900618 (1S51002/C33D61CE) (2006)

5900602 (1S5100Z/C33D) (2006)

5900617(1S5100Z/C33DCE) (2006)

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 18 TP 400-7271-21-5Z-F



Seat Compartment Group

REF NO. PART NO. QTY. DESCRIPTION
1 5021397 2 GROMMET, 1-1/4
2 1722009 1 STRAP-BLACK RUBB
3 - 1 BATTERY, 12V (BCI58, 500 CCA)
4 5025155 4 WASHER, 5/16" SAE
5 5025011X8 4 BOLT, 5/16-18 X 1" GD5 YZ
6 5025392 4 NUT, 5/16-18 NYLOCK FLANGE
7 5025154 2 WASHER, 1/4" SAE
8 5025010X6 2 BOLT, 1/4-20 X 3/4" GD5 YZ
9 5401130B 1 MOUNT, OIL FILTER - RED
10 5025013X14 4 BOLT, 3/8-16 X 1-3/4" GD5
11 5022437 1 CAP, 2-1/2" VENTED
12 5044959 4 SPACER, .38 X .50 X 1.00
13 5025401 4 WASHER, 3/8" USS
14 5025394 4 NUT, 3/8-16 HEX NYLOCK FLANGE
15 5025169 2 WASHER, 1/4 LOCK
Footnotes

The above parts group applies to the following Mfg. Nos.:

5900618 (1S5100Z/C33D61CE) (2006)
5900602 (1S5100Z/C33D) (2006)
5900617(1S5100Z/C33DCE) (2006)

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 19 TP 400-7271-21-5Z-F



Fuel Supply Hose & Tank Replacement Parts Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

!( \\n - i ; iLU/“/\ 3 \‘ \\

LH Supply ./ L ENON -_— RH Supply
N J *rf'~s“ | | EQ‘/)J ./\/’
e SEGIES
\ o = /

\ S R /
i
LH Fuel Tank | /<f-1‘\\ | | ///’! < ' RH Fuel Tank
' k ,/“ | | \ ” /
§ == LH Vent RHVent | =~ /
\ s k [
N 0 — RH Return \‘ !
- 7 \\__/ N T
7 ni‘u
, g }/ ’
I\
Bw g
6 — [ ]
LH Supply 3 RH Supply
1 —x 3 4 3 ~ m 3 &= 1
2 ,5 / o ) o i‘ 2
\@% B o 2 o o B —
A
3 5 3
11 11
\ e
9/14
; I |
=12 12— 5 /
LH Vent [{] U:E/m 13 \E;:u [0 RH Vent T
\1 17\
RH Return Ia]:Dm D]
19 \ \
— 1 15
12
_—18
3 3
S~ Qm/

To Fuel Pump Inlet

From Injector Tube Outlet

The above parts group applies to the following Mfg. Nos.:
5900618 (1S51002/C33D61CE) (2006)

5900602 (1S5100Z/C33D) (2006)

5900617(1S5100Z/C33DCE) (2006)

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 20

TP 400-7271-21-5Z-F



Fuel Supply Hose & Tank Replacement Parts Group

REF NO. PART NO. QTy. DESCRIPTION
1 1726400 5 GROMMET
2 5023060 2 VALVE, Fuel Shut Off
3 5022922 9 CLAMP, #4 Hose
4 5050919X26P5 1 HOSE, 3/8" FUEL, 26.50"
5 5022920 1 FITTING, TEE, 3/8" Hose
6 5050919X3P5 1 HOSE, 3/8" FUEL, 3.50"
7 5022708 2 FITTING, 1/4" NPT, 90 Deg.
8 5022926 1 FILTER/WATER SEPARATOR ASSEMBLY, Complete
8 5022926X1 1 FUEL FILTER
8 5022926X2 1 O-RING SEAL (between filter and bowl)
8 5022926X3 1 BOWL
9 5050919X54 1 HOSE, 3/8" FUEL, 54.00"
10 5050919X35 1 HOSE, 3/8" FUEL, 35.00
11 5050831X34 2 HOSE, 1/4" FUEL, 34.00"
12 5020835 3 CLAMP, Hose
13 1674231 2 ELBOW FITTING
14 5023068 1 CONNECTOR FITTING
15 5023069 2 HOSE CLAMP
16 5050925X26 1 HOSE, 26"
17 5023061 1 ELBOW FITTING
18 5050831X33P5 1 HOSE, 1/4" FUEL, 33.50"
19 5050861X25 2 LOOM, 5/8" 1.D., 25
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900618 (1S51002/C33D61CE) (2006)

5900602 (1S5100Z/C33D) (2006)

5900617(1S5100Z/C33DCE) (2006)

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 21 TP 400-7271-21-5Z-F



Fuel Tank & Mount Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

21— Not shown.

The above parts group applies to the following Mfg. Nos.:
5900602 (1S51002/C33D) (2006)

5900618 (1S5100Z/C33D61CE) (2006)

5900617(1S5100Z/C33DCE) (2006)

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 22 TP 400-7271-21-5Z-F



Fuel Tank & Mount Group

REF NO.

0o N OB O =

N DN 4 44 a4 a4 a4 a4 a a a4
N = O © oo ~NOO»WNM-—=2 OO

Footnotes

PART NO.
5025155
5025011X8
5025392
5061406A
5023395
5061310A
5025299X4
5100016
5025170
5025011X6
5022917X1
5022917
5061298
5400243B
5061299
5022915
5025203X10
5025386
5061301B
5047993B
5025436

QTy.

PO o < I GGG NGYe ' I\
o

NN

A NDDNDOO-=LDND=DN=DNDN

DESCRIPTION
WASHER, 5/16" SAE
BOLT, 5/16-18 X 1" GD5
NUT, 5/16-18 HEX NYLOCK FLANGE
COVER, CONTROL PANEL
LATCH, CONTROL PANEL
PANEL, CONTROL - LH
SCREW, ALLEN HEAD, 1/4-20X1/2
POWER, OUTLET - 12 VOLT
WASHER, 5/16" LOCK
BOLT, 5/16-18 X 3/4" GRD5
CONTROL PANEL (See Instrument Panel Group)
GROMMET, FUEL GAUGE
GAUGE, FUEL 12'
TANK, FUEL, 1S4500Z, RH
WELD, FUEL TANK MOUNT
TANK, FUEL, 1S4500Z LH
CAP, FUEL TANK, 3-1/2" NECK
PIN, COTTER, 1/8" X 1-1/4" (installed with head on the bottom)
SCREW, Allen Head, #10-24 x 3/8"
PLATE, BADGE, 1S4500Z
GUARD, TANK VALVE (not shown)
CLIP, BODY 5/16-18

The above parts group applies to the following Mfg. Nos.:
5900602 (1S51002/C33D) (2006)
5900618 (1S5100Z/C33D61CE) (2006)

5900617(1S5100Z/C33DCE) (2006)

© Copyright 2007 Briggs and Stratton. All Rights Reserved.

23

TP 400-7271-21-5Z-F



Instrument & Control Panel Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

Note: Hour meter installed so as to be read from outside of machine.

The above parts group applies to the following Mfg. Nos.:
5900602 (1S51002/C33D) (2006)

5900617(155100Z/C33DCE) (2006)

5900618 (1S5100Z/C33D61CE) (2006)

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 24 TP 400-7271-21-5Z-F



Instrument & Control Panel Group

REF NO. PART NO.

1 5401006A

2 5022180

3 5046360

4 5022387

5 5100996

6 5023393

7 5023451

8 5023452

9 5046360X1
10 5022222
11 5025179X6
12 5022883X1
12 5022883X2
12 5022883X3
13 5100315
14 5048475A
15 5025271
16 5046392

Footnotes

QTy.

1
1
1
1
1
1
1
2
1
1
2
1
1
1
1
1
2
1

DESCRIPTION
CONTROL PANEL, 1S5000Z RH - BLK
SWITCH, BLADE ENGAGEMENT
HANDLE, THROTTLE CONTROL (with knob)
GUAGE, VOLTS
HOUR METER, DIGITAL
GAUGE, WATER TEMPERATURE
LIGHT, GLOW PLUG, 22MM AMBER
LIGHT, WARNING, 22MM RED
KNOB
RING, SWITCH RETAINER
SCREW, #10-24 X 3/4"
SWITCH, IGNITION, COMPLETE
KEY, IGNITION (not shown)
COVER PLATE (not shown)
DECAL, CONTROL PANEL
PLATE, THROTTLE STOP (export model only)
NUT, #10-24 HEX NYLON LOCK
CABLE, THROTTLE CONTROL, 47.5"

The above parts group applies to the following Mfg. Nos.:

5900602 (1S5100Z/C33D) (2006)
5900617(1S5100Z/C33DCE) (2006)
5900618 (1S5100Z/C33D61CE) (2006)

© Copyright 2007 Briggs and Stratton. All Rights Reserved.

25

TP 400-7271-21-5Z-F



Engine & Radiator Accessories Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

See Engine, Radiator & Mount Group

The above parts group applies to the following Mfg. Nos.:
5900617(1S5100Z/C33DCE) (2006)

5900618 (1S5100Z/C33D61CE) (2006)

5900602 (1S5100Z/C33D) (2006)

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 26 TP 400-7271-21-5Z-F



Engine & Radiator Accessories Group

REF NO. PART NO. QTY.
1 5400603B 1
2 5025155 2
3 5025392 6
4 5025013X14 2
5 5025011X10 8
6 5023449 1
7 5025394 8
8 5025156 6
9 5025013X10 4

10 5400582B 1
11 5022883X19B 1
11 5022883X19C 1
12 5049755B 1
13 5400799B 1
14 5100041 1
15 809218 1
16 5100086 1
17 5100556 1
18 5023129 1
19 5048533B 1
20 5048534B 1
21 5025170 8
22 5023158 4
23 5100393 1
24 5100394 1
25 5023150 1
26 5023151 1
27 5025237 4
28 807213 1
29 841238 1
30 5100219 1
31 841237 1
32 809268 1
33 5025292 11
34 5025293 2
35 5023448 2
36 5022883X54 4
37 5400249A 1
38 5047650 1
39 5022901 1
40 5025179X4 2
Footnotes

DESCRIPTION
SUPPORT, AIR FILTER - RED
WASHER, 5/16" SAE
NUT, 5/16-18 HEX NYLOCK FLANGE
BOLT, 3/8-16 X 1-3/4" GD5
BOLT, 5/16-18 X 1-1/4" GD5 YZ
SENDER, TEMPERATURE, 3/8 NPT (on engine)(not shown)
NUT, 3/8-16 HEX NYLOCK FLANGE
WASHER, 3/8" SAE
BOLT, 3/8-16 X 1-1/4" GD5
PLATE, AIR FILTER - RED
FUEL FILTER ASSEMBLY
FUEL FILTER ELEMENT ONLY
WELD, AIR FILTER MOUNT
BRACKET, MUFFLER IS5000
SHAFT, STUB, FLYWHEEL PLATE
5" AIR CLEANER ASSEMBLY
HOSE, AIR FILTER IS5000
MUFFLER, 3013C CAT DIESEL ENG
SCREEN, FRONT,RAD, 1S5000Z-DSL
BRACKET, RADIATOR SCREEN - LH
BRACKET, RADIATOR SCREEN - RH
WASHER, 5/16" LOCK
BOLT, 5/16-18 X 1/2" FLANGE, SPEC
HOSE, UPPER RADIATOR-33HP CAT
HOSE, LOWER RADIATOR - CAT
PRESSURE CAP
PETCOCK VALVE
BOLT, M8 X 25MM
BRACKET, AIR CLEANER ASSY -5
AIR FILTER ELEMENT (SECONDARY)
AIR CLEANER DUST VALVE
AIR FILTER ELEMENT (PRIMARY)
RAIN CAP ASSEMBLY
WASHER, 5/16" GD.9 FLAT
WASHER, 3/8" GD.9 FLAT
CLAMP, SS HOSE 2-3/4"
HOSE CLAMP
BRACKET, THROTTLE - BLACK (throttle parts on engine)(not shown)
CLAMP, BARREL, THROTTLE (throttle parts on engine)(not shown)
CLAMP, CONDUIT (throttle parts on engine)(not shown)
SCREW, #10-24 X 1/2" ROUND PHILLIPS (throttle parts on engine)(not shown)

The above parts group applies to the following Mfg. Nos.:

5900617(1S5100Z/C33DCE) (2006)
5900618 (1S5100Z/C33D61CE) (2006)
5900602 (1S5100Z/C33D) (2006)

© Copyright 2007 Briggs and Stratton. All Rights Reserved.

27

TP 400-7271-21-5Z-F



Engine & Radiator Accessories Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

See Engine, Radiator & Mount Group

The above parts group applies to the following Mfg. Nos.:
5900617(1S5100Z/C33DCE) (2006)

5900618 (1S5100Z/C33D61CE) (2006)

5900602 (1S5100Z/C33D) (2006)

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 28 TP 400-7271-21-5Z-F



Engine & Radiator Accessories Group
REFNO. PARTNO. QTYv. DESCRIPTION

41 5025169 2 WASHER, 1/4" LOCK (throttle parts on engine)(not shown)
42 5025271 1 NUT, #10-24 HEX NYLON LOCK (throttle parts on engine)(not shown)
43 5025420 1 NUT, M6-1.0 (for alternator)(not shown)
44 5022883X11 1 FILTER, ENGINE OIL
45 5025011X8 2 BOLT, 5/16-18 X 1" GD5 YZ
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900617(1S5100Z/C33DCE) (2006)

5900618 (1S5100Z/C33D61CE) (2006)

5900602 (1S5100Z/C33D) (2006)

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 29 TP 400-7271-21-5Z-F



Engine & Mount Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

See Engine & Radiator
Accessories Group

See Pump Mount &
Drive Group

See Main Frame & Front
Suspension Group

The above parts group applies to the following Mfg. Nos.:
5900602 (1S51002/C33D) (2006)

5900618 (1S5100Z/C33D61CE) (2006)

5900617(1S5100Z/C33DCE) (2006)

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 30 TP 400-7271-21-5Z-F



Engine & Mount Group

REF NO. PART NO.

1 5025155

2 5025394

3 5025013X8
4 5025150

5 5025156

6 5025011X8
7 5025392

8 5044959

9 5047380
10 5025170
11 5025359
12 5025358
13 5025011X6
14 5044960
15 5047381
16 5025013X24
17 5022897
18 5400578B
19 *
20 5022896
21 5025013X18
22 5400294B
23 5023130
24 5400899B
25 5023131
26 5400898B
27 5023158
28 5023127
29 5023128
30 5025383
31 5025336
32 5025305
33 5100296
34 5048564B
35 5048565B

Footnotes

QTy.

12
9
4
12
11

(&,

a4 A A a AN WD =N O

a4 a4 A DN = =20 2N = =2 a NN

DESCRIPTION
WASHER, 5/16" SAE
NUT, 3/8-16 HEX NYLOCK FLANGE
BOLT, 3/8-16 X 1" GD5 YZ
WASHER, 1/2" USS
WASHER, 3/8" SAE
BOLT, 5/16-18 X 1" GD5 YZ
NUT, 5/16-18 HEX NYLOCK FLANGE
SPACER, .38 X .50 X 1.00
SPACER, .38 X .62 X 1.62
WASHER, 5/16" LOCK
BOLT, M10-1.5 X 16MM GD8.8
BOLT, M10-1.5 X 30MM GD8.8
BOLT, 5/16-18 X 3/4" GD5
SPACER, .39 X 1.00 X .25
WASHER, .39 X 2.50 X .125
BOLT, 3/8-16 X 3" GD5 YZ
ISO-MOUNT, REAR
WELD,MOTOR MOUNT, UPPER - RED

ENGINE,CAT DIESEL#3013C * See your local Caterpillar distributor for parts &
service.

ISO-MOUNT, ENGINE

BOLT, 3/8-16 X 2-1/4" GD5 YZ

WELD, RADIATOR MOUNT - RED
MOUNT,ISO,TOP,RAD 5000Z-DIESEL
MOUNT, RADIATOR, ENGINE - RED (2 piece)
MOUNT, ISO, BOTTOM, RAD 5000Z-DIESEL
MOUNT, RADIATOR, ENGINE - RED

BOLT, 5/16-18 X 1/2" FLANGE, SPEC
RADIATOR,5000Z,DIESEL

SHROUD, RADIATOR, 5000Z-DIESEL
BOLT, M14-1.5 X 25MM

WASHER, LOCK, 10MM

WASHER, .41 X 1.75 X .14

SEAL, RADIATOR LOWER

PLATE, RETAINING OUTER - RED

PLATE, RETAINING - RED

The above parts group applies to the following Mfg. Nos.:

5900602 (1S5100Z/C33D) (2006)
5900618 (1S5100Z/C33D61CE) (2006)
5900617(1S5100Z/C33DCE) (2006)

© Copyright 2007 Briggs and Stratton. All Rights Reserved.

31 TP 400-7271-21-5Z-F



PTO Clutch & Anchor Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

N\

~ See Gearbox Group

The above parts group applies to the following Mfg. Nos.:
5900602 (1S51002/C33D) (2006)

5900617(155100Z/C33DCE) (2006)

5900618 (1S5100Z/C33D61CE) (2006)

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 32

TP 400-7271-21-5Z-F



PTO Clutch & Anchor Group

REF NO. PART NO. QTy.

1 5043636 1
2 5025155 2
3 5025011X8 5
4 5050860X2P5 1
5 5025156 4
6 5100314 1
7 5401085B 1
8 1608395 1
9 5022797 1
10 5025056 1
11 5022250 2
12 5045305 1
13 5025158 1
14 5025100 1
15 5025013X24 1
16 5025128 2
17 5025394 1
18 5025447 1
19 5046565B 1
20 5100040 1
21 5044617 3
22 5025392 5
23 5045475 1
24 5045473 1
25 5022575 1
26 5025013X32 1
27 5047563 1
28 5050407X2 1
Footnotes

DESCRIPTION
CLUTCH ANCHOR PAD
WASHER, 5/16" SAE
BOLT, 5/16-18 X 1" GD5
HOSE, 3/8" PUSH-LOCK, 2.5"
WASHER 3/8" SAE
SPACER, .51 X 1.75 X.63
MOUNT, IDLER SPRING

SPRING-EXTN 1.0400DX 04.000LG .105WIRE D

PULLEY, IDLER DOUBLE-A

NUT, 1/2-13 HEX NYLON LOCK
BUSHING, FLANGE, 7/8" X 1" L
SLEEVE, A-ARM PIVOT - LONG
WASHER, 1/2" SAE

NUT, 3/8-16 SIDE LOCK

BOLT, 3/8-16 X 3" GD5

NUT, 3/8-16 HEX LG. SERR FLG
NUT, 3/8-16 NYLOCK FLANGE
GREASE FITTING, 1/4-28, 90 DEGREE
WELD, CLUTCH BELT IDLER
CLUTCH WARNER,1-1/4"GT300IXR-0
WASHER, .34 X 1.25 X10 GA

NUT, 5/16-18 HEX NYLOCK FLANGE
SPACER, .45 X 1.88 X .38

BOLT, CRANKSHAFT, 7/16" X 1-1/2"
BELT, HA X 36.6, SET

BOLT, 3/8-16 X 4" GD5 YZ

ANCHOR, CLUTCH

KEY, 1/4" SQ. X 3"

The above parts group applies to the following Mfg. Nos.:

5900602 (1S5100Z/C33D) (2006)
5900617(1S5100Z/C33DCE) (2006)
5900618 (1S5100Z/C33D61CE) (2006)

© Copyright 2007 Briggs and Stratton. All Rights Reserved.

33

TP 400-7271-21-5Z-F



Pump Mount & Drive Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

The above parts group applies to the following Mfg. Nos.:
5900617(1S5100Z/C33DCE) (2006)

5900602 (1S5100Z/C33D) (2006)

5900618 (1S5100Z/C33D61CE) (2006)

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 34 TP 400-7271-21-5Z-F



Pump Mount & Drive Group

REF NO. PART NO. QTy.

1 5025301 1
2 5044913 4
3 5400239B 1
4 5020865 4
5 5020827 4
6 5020870 4
7 5061781 1
8 5025158 5
9 5025017X24 2
10 5025098 1
11 5023390 2
12 5025018X18 4
13 5023388 1
14 5025394 1
15 5025128 1
16 5025013X12 1
17 5061254 1
18 5022157 2
19 5025415 1
20 5025018X32 1
21 5045178 1
22 5061368B 1
23 5050857X2P5 1
24 5022382 2
25 5022847 1
26 5100854 1
27 5050404X4 1
28 5022156 2
29 5022383 2
30 5025010X8 4
31 5021877 2
Footnotes

DESCRIPTION
NUT, 1/2-13 HEX JAM
WASHER, FRAME RETAINING
WELD, PUMP PLATE 1S5000 - RED
SNAP RING, INTERNAL
BEARING, IDLER
INSERT, BEARING
SPACER, .52 X 1.00 X 1.15
WASHER, 1/2" SAE
BOLT, 1/2-13 X 3" GD5
NUT, 1/2-20 HEX NYLOCK
PULLEY, A SECTION, 4" IDLER
BOLT, 1/2-20 X 2-1/4" GD5 YZ
BELT, 66.5" # 7-8672, SET
NUT, 3/8-16 HEX NYLOCK FLANGE

NUT, 3/8-16 HEX SERRATED FLANGE

BOLT, 3/8-16 X 1-1/2" GD5 YZ
SPACER, .52 X 1.00 X 2.55
BUSHING, BRASS, 1.25X1X1.25
WASHER, .50 X 1.75 X .13

BOLT, 1/2-20 X 4" GD5 YZ
SPACER, .52 X 1.00 X .75

WELD, IDLER ARM

HOSE, 1/2" PUSH-ON 2.50"
PULLEY, Pump Drive

SPRING, EXTENSION, SWIVEL END
PULLEY, PUMP DRIVE

KEY, 5/16" SQ. X 1.464" RD ENDS
KEY, 5MM SQ. X 25MM
BUSHING, 17MM, HQ

BOLT, 1/4-20X1"

PAD, RUBBER

The above parts group applies to the following Mfg. Nos.:

5900617(1S5100Z/C33DCE) (2006)
5900602 (1S5100Z/C33D) (2006)
5900618 (1S5100Z/C33D61CE) (2006)

© Copyright 2007 Briggs and Stratton. All Rights Reserved.

35

TP 400-7271-21-5Z-F



Motion Control Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

_15
39 &
\\\ \\ o —37
1 0~\\ f,‘ﬁ:‘ N 40

™~

] 1 26
- &
N |
/% ® See !—I/¥draullc Group
- y - ///,;

e

NOTE: Unless Noted Otherwise,
LH and RH Components
are identical.

N

A\

The above parts group applies to the following Mfg. Nos.:
5900602 (1S51002/C33D) (2006)

5900618 (1S5100Z/C33D61CE) (2006)

5900617(1S5100Z/C33DCE) (2006)

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 36 TP 400-7271-21-5Z-F



Motion Control Group
REF NO. PARTNO. QTYV. DESCRIPTION

1 5025011X6 6 BOLT, 5/16-18 X 3/4" GD5
2 5025011X8 6 BOLT, 5/16-18 X 1" GD5 YZ
3 5025355 4 NUT, M8-1.25 SERR. FLANGE, CZ
4 5025392 6 NUT, 5/16-18 HEX NYLOCK FLANGE
5 5025327 4 BOLT, 3/8-16 X 1-1/4 SHCS
6 5025096 4 NUT, 3/8-16 HEX NYLON LOCK
7 5025139 10 NUT, 5/16-18 HEX SERRATED FLANGE (LARGE)
8 5025052X18 4 BOLT, 5/16-18 X 2-1/4" GD5 TFL
9 5021397 2 GROMMET, 1-1/4
10 5025317 4 NUT, 3/8-24 HEX, LH
11 5021499 2 BEARING, FLANGE
12 5048531B 2 WELD,PLATE,NEUTRAL CONTROL
13 5021124 2 BALL JOINT, 3/8-24 MALE
14 5025354 4 NUT, M8-1.25 NYLON LOCK, CZ
15 5025156 6 WASHER, 3/8" SAE
16 5047137 2 BOLT, 5/16-24 X 4.25" GD5 YZ
17 5022645 2 SPRING, REVERSE RETURN
18 5025155 4 WASHER, 5/16" SAE
19 5025045 2 NUT, 5/16-24 HEX NYLON LOCK
20 5025033 2 NUT, 5/16-24 HEX
21 5020979 2 CLEVIS, 5/16-24, PLASTIC
22 5025213X8 2 PIN, CLEVIS, 5/16" X 1
23 5025203X10 2 PIN, COTTER, 1/8" X 1-1/4
24 5025394 8 NUT, 3/8-16 HEX NYLOCK FLANGE
25 5021098 2 BEARING, BRONZE FLANGE, 3/4
26 5025391 2 NUT, 1/4-20 HEX NYLOCK FLANGE
27 5025013X14 4 BOLT, 3/8-16 X 1-3/4" GD5
28 5025011X10 2 BOLT, 5/16-18 X 1-1/4" GD5 YZ
29 5022978 2 DAMPENER
30 5025170 4 WASHER, 5/16" LOCK
31 5025335 4 BOLT, M8-1.25 X 35MM, GD8.8
32 5022068 2 GRIP, FOAM, 3/4" ID, 16" LONG
33 5047004 2 MOUNT, CONTROL ARM
34 5047410B 1 WELD, HANDLE MOTION CONTROL, LH - RED
35 5047411B 1 WELD, HANDLE MOTION CONTROL, RH - RED
36 5400712B 2 CONTROL ROD, 1S5000Z
37 5022392 2 ROD END, 3/8-24 LH FEMALE
38 5045863 2 ARM, PUMP CONTROL (21 SERIES)
39 5046534 2 LINK, ADJUSTABLE, SHORT
40 5044933 2 SPACER, .39 X .75 X .38
41 5025013X16 2 BOLT, 3/8-16 X 2" GD5 YZ
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900602 (1S51002/C33D) (2006)

5900618 (1S5100Z/C33D61CE) (2006)

5900617(1S5100Z/C33DCE) (2006)

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 37 TP 400-7271-21-5Z-F



Motion Control Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

_15
39 &
\\\ \\ o —37
1 0~\\ f,‘ﬁ:‘ N 40

™~

] 1 26
- &
N |
/% ® See !—I/¥draullc Group
- y - ///,;

e

NOTE: Unless Noted Otherwise,
LH and RH Components
are identical.

N

A\

The above parts group applies to the following Mfg. Nos.:
5900602 (1S51002/C33D) (2006)

5900618 (1S5100Z/C33D61CE) (2006)

5900617(1S5100Z/C33DCE) (2006)

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 38 TP 400-7271-21-5Z-F



Motion Control Group

REF NO. PART NO. QTy.

42 5400686B 1
43 5400685B 1
44 5021451 2
45 5025179X6 4
46 5025271 4
47 5025035 2
48 5025010X14 2
49 5025337 2
50 5047401B 1
51 5025013X8 2
52 5025013X12 2
Footnotes

DESCRIPTION
WELD, CONTROL SHAFT - RH - RED
WELD, CONTROL SHAFT - LH - RED
SWITCH, PLUNGER, N.O.
SCREW, #10-24 X 3/4" ROUND SLOTTED
NUT, #10-24 HEX NYLON LOCK
NUT, 3/8-24 HEX
BOLT, 1/4-20 X 1-3/4" GD5 YZ
WASHER, 5/16" USS
PLATE, RETURN TO NEUTRAL - RED
BOLT, 3/8-16 X 1" GD5 YZ
BOLT, 3/8-16 X 1-1/2" GD5 YZ

The above parts group applies to the following Mfg. Nos.:

5900602 (1S5100Z/C33D) (2006)
5900618 (1S5100Z/C33D61CE) (2006)
5900617(1S5100Z/C33DCE) (2006)

© Copyright 2007 Briggs and Stratton. All Rights Reserved.

39

TP 400-7271-21-5Z-F



Hydraulic Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

/'/’] / -
) 16°
/(1 8 5 o © {
1T
——————— @_3}—15 12 =
(D)
bicc)
HD
\
T \‘\ <
12 6
L
H 20
19— \\
= =0
7 /
o

21—

The above parts group applies to the following Mfg. Nos.:
5900602 (1S51002/C33D) (2006)

5900618 (1S5100Z/C33D61CE) (2006)

5900617(1S5100Z/C33DCE) (2006)

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 40 TP 400-7271-21-5Z-F



Hydraulic Group

REF NO. PART NO. QTy.

1 5100659 1
2 5100662 1
3 5401075 1
4 5401076 1
5 5401077 1
6 5401078 1
7 5401079 1
8 5401080 1
9 5401103 1
10 5401104 1
11 5022599 4
12 5022601 4
13 5022604 2
14 5022709 4
15 5100311 2
16 5022377 1
17 5022437 1
18 5045872 1
19 5020986 1
20 5021356 1
21 5021357 1
22 5022368 2
23 5022042X2 2
24 5022042X3 2
25 5023402 1
26 5023401 1
27 5100660 1
28 5100661 1
29 5025203X16 2
Footnotes

DESCRIPTION

HOSE ASSEMBLY (27) HP, 45 & 90 ENDS, LH

HOSE ASSEMBLY (29) HP, 45 & 90 ENDS LH
HOSE ASSEMBLY (9) LP, ST & 45 ENDS
HOSE ASSEMBLY (16.5) LP, ST & ST ENDS
HOSE ASSEMBLY (64) LP, 45 & 45 ENDS
HOSE ASSEMBLY (64) LP, ST & 45 ENDS
HOSE ASSEMBLY (21.5) LP, ST & 90 ENDS
HOSE ASSEMBLY (24.5) LP, ST & 45 ENDS
HOSE ASSEMBLY (15) LP, ST & ST ENDS
HOSE ASSEMBLY (7) LP, 4 ST & 45 ENDS
FITTING, #8 JIC - #8 O-RING, 90 DEG.
FITTING, #8 JIC - 1/2" NPT, STRAIGHT
FITTING T JIC #8

FITTING, #8 JIC - #10 O-RING, 45 DEG.
HYDRALIC FITTING, MALE ELBOW

OIL COOLER 1.5" X 8.5" X 11

CAP, 2-1/2" VENTED

HYDRAULIC RESERVIOR

PLUG, 1/2" NPT, SQUARE HEAD

FILTER HEAD

FILTER, HYDRAULIC

WHEEL MOTOR, MB 25 SERIES

KEY

NUT, CASTLE, 1-20

PUMP, HYDROSTATIC - PW-1ACC

PUMP, HYDROSTATIC - PW-1DCC

HOSE ASSEMBLY (27) HP, 45 & 90 ENDS, RH
HOSE ASSEMBLY (29) HP, 45 & 90 ENDS RH

PIN, COTTER, 1/8" X 2"

The above parts group applies to the following Mfg. Nos.:

5900602 (1S5100Z/C33D) (2006)
5900618 (1S5100Z/C33D61CE) (2006)
5900617(1S5100Z/C33DCE) (2006)

© Copyright 2007 Briggs and Stratton. All Rights Reserved.

41

TP 400-7271-21-5Z-F



Parking Brake Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

18 - "NOTE:
Bent end points towards
the outside of machine.

S 1\2 \\ﬁ 27/
NOTE: Unless Noted Otherwise, . 7
LH and RH Components N ;
are identical. 20— \@

The above parts group applies to the following Mfg. Nos.:
5900618 (1S51002/C33D61CE) (2006)

5900602 (1S5100Z/C33D) (2006)

5900617(1S5100Z/C33DCE) (2006)

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 42 TP 400-7271-21-5Z-F



Parking Brake Group

REF NO. PART NO. QTy.

1 5400726B
2 5025010X6
3 5025126

4 5023324

5 5022361

6 5025155

7 5025045

8 5400804B
9 5025394
10 5025013X6
11 5043815
12 5025013X16
13 5041930
14 5021098
15 5400723B
16 5400739B
17 5100171
18 5045619B
19 5045618B
20 5022182
21 5023300
22 5025156
23 5025127
24 5025128
25 5025058X16
26 5025010X12
27 5025287
28 5023299
29 5025100
30 5025400
31 5021146
32 5023320
33 5025033
34 5025337
35 5025011X8
36 5025392

Footnotes

A BADNODMPOPNOMNDMBEBEAENDNNODNNDN-LNONNDNON - 2 4 a2 DD DNDODNOMNNMRAODDNMBENDNOMNDDND =

DESCRIPTION
BRACKET, SWITCH MOUNT - RED
BOLT, 1/4-20 X 3/4" GD5 YZ
NUT, 1/4-20 HEX SERR. FLANGE
CABLE, PARKING BRAKE
SPRING, BRAKE
WASHER, 5/16" SAE
NUT, 5/16-24 HEX NYLON LOCK
BRAKE, CABLE LINK - RED
NUT, 3/8-16 HEX NYLOCK FLANGE
BOLT, 3/8-16 X 3/4" GD5 YZ
SPACER, .39 X 1.00 X .75
BOLT, 3/8-16 X 2" GD5 YZ
SPACER, .38 X .50 X .27
BEARING, BRONZE FLANGE, 3/4
WELD, PIVOT HANDLE MOUNT - RED
WELD, SHAFT BRAKE LEVER - RED
GRIP, BLACK FLEXIBLE
HANDLE, BRAKE LEVER
PIVOT, LINKAGE MOUNT WELDMENT
SWITCH, PLUNGER, NO/NC SNAP-IN
HUB, BRAKE
WASHER, 3/8" SAE
NUT, 5/16-18 HEX SERRATED FLANGE (SMALL)
NUT, 3/8-16 HEX SERRATED FLANGE
BOLT, 3/8-16 X 2" GD5 TFL CZ
BOLT, 1/4-20 X 1-1/2", GD5
NUT, 1/4-20 HEX SIDE LOCK
CALIPER, MECHANICAL
NUT, 3/8-16 HEX SIDE LOCK
BOLT, 3/8-16 x 2-3/4", 1/2" SHOULDER
BALL JOINT, 5/16-24, FEMALE
SPRING, COMPRESSION
NUT, 5/16-24 HEX
WASHER, 5/16" USS
BOLT, 5/16-18 X 1" GD5 YZ
NUT, 5/16-18 HEX NYLOCK FLANGE

The above parts group applies to the following Mfg. Nos.:

5900618 (1S5100Z/C33D61CE) (2006)
5900602 (1S5100Z/C33D) (2006)
5900617(1S5100Z/C33DCE) (2006)

© Copyright 2007 Briggs and Stratton. All Rights Reserved.

43

TP 400-7271-21-5Z-F



Rear Suspension Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

Not Shown F\ ~ .
|
|
|
|
J

W e e N b
(W I/ S aS - -
Wz B -7 110t Ibs
},// W &\\\ N ﬂ‘ e -

o g o~ L
NP -

/' \Torque to

4/ 110ftlbs

_~" Torqueto o

The above parts group applies to the following Mfg. Nos.:
5900602 (1S51002/C33D) (2006)

5900618 (1S5100Z/C33D61CE) (2006)

5900617(1S5100Z/C33DCE) (2006)

© Copyright 2007 Briggs and Stratton. All Rights Reserved.

44

TP 400-7271-21-5Z-F



Rear Suspension Group

REF NO. PART NO. QTY. DESCRIPTION
1 5025017X18 2 BOLT, 1/2-13 X 2-1/4" GD5 YZ
2 5025332 10 NUT, 1/2-13 HEX SIDE LOCK
3 5025018X24 4 BOLT, 1/2-20 X 3" GD5 YZ
4 5025396 8 NUT, 1/2-13 HEX NYLOCK FLANGE (Torque to 110 ft Ibs)
5 5025158 4 WASHER, 1/2" SAE
6 5025017X52 6 BOLT, 1/2-13 X 6-1/2" GD8 YZ
7 5049777 2 SPACER, .52 X 1.00 X 1.00
8 5061781 4 SPACER, .52 X1.00 X 1.15
9 5020095 2 GREASE FITTING, 1/4-28 STRAIGHT (not shown)
10 5025294 8 BOLT, 1/2-13 X 3" ALLEN HEAD
11 5400802B 1 SHIM, CABLE ANCHOR - LH - RED
12 5400803B 1 SHIM, CABLE ANCHOR, RH - RED (not shown)
13 5100332 4 SHIM, CAMBER - PLATED
14 5025017X16 2 BOLT, 1/2-13 X 2" GD5 YZ
15 5025018X14 4 BOLT, 1/2-20 X 1-3/4" GD5 YZ
16 5023384 2 SHOCK, REAR, 1S4500
17 5100355 2 SHOCK/SPRING ASSEMBLY, 1S5000 (2006)
18 5061178 4 ASSM, CAST A-ARM
19 5400880B 2 MOUNT, A-ARM ADJUSTABLE - RED
20 5400874B 1 WELD, MOTOR MOUNT, LH - RED
21 5400873B 1 WELD, MOTOR MOUNT, RH - RED (not shown)
22 5025098 12 NUT, 1/2-20 HEX NYLON LOCK
23 5025018X20 4 BOLT, 1/2-20 X 2-1/2" GD5 YZ
24 5044609 2 SPACER, .52 X 1.00 X .38
Footnotes

The above parts group applies to the following Mfg. Nos.:

5900602 (1S5100Z/C33D) (2006)
5900618 (1S5100Z/C33D61CE) (2006)
5900617(1S5100Z/C33DCE) (2006)

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 45 TP 400-7271-21-5Z-F



Deck Lift Group (S/N: 2000729893 & Below)

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

NOTE: Unless Noted Otherwise,
LH and RH Components
are identical.

RH Deck Lift Lever
Not Shown

_ RH Lift Frame

Not Shown

The above parts group applies to the following Mfg. Nos.:
5900617(1S5100Z/C33DCE) (2006)

5900602 (1S5100Z/C33D) (2006)

5900618 (1S5100Z/C33D61CE) (2006)

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 46 TP 400-7271-21-5Z-F



Deck Lift Group (S/N: 2000729893 & Below)

REF NO. PART NO. QTY. DESCRIPTION
1 5025018X14 1 BOLT, 1/2-20 X 1-3/4" GD5 YZ
2 5061119B 1 WELD, DECK ADJUST LINK
3 5061355B 2 ANCHOR, EYEBOLT
4 1715834 1 RUBBER, FOOT PEDAL
5 5020095 4 GREASE FITTING, 1/4-28 STRAIGHT
6 5020929 5 SHIM, 1.0 X 1.5 X 0.125
7 5025516 5 PIN, ROLL, 3/16" X 1-1/2" PLN.
8 5025440 4 WASHER, 1/2" GD9 YZ
9 5049777 2 SPACER, .52 X 1.00 X 1.00
10 5047027 4 SPACER, .51 X .75 X .56
11 5022434 9 BALL JOINT, 1/2-20, MALE
12 5025017X32 4 BOLT, 1/2-13 X 4" GD5 YZ
13 5021811 2 EYE BOLT, 3/8-16 X 8", 1" EYE
14 5025034 4 NUT, 3/8-16 HEX
15 5061781 2 SPACER, .52 X1.00 X 1.15
16 5061350 2 ROD, DECK LIFT OUTER
17 5025056 6 NUT, 1/2-13 HEX NYLON LOCK
18 5400327B 1 WELD, DECK LIFT PEDAL - RED
19 5025018X24 2 BOLT, 1/2-20 X 3" GD5 YZ
20 5025098 3 NUT, 1/2-20 HEX NYLON LOCK
21 5023392 2 SPRING, DECK LIFT ASSIST
22 5044994B 2 LINK, DECK LIFT - RED
23 5025089 9 NUT, 1/2-20 HEX JAM
24 5061358B 1 WELD, DECK LIFT LEVER, LH
25 5061357B 1 WELD, DECK LIFT LEVER, RH (not shown)
26 5061349 2 ROD, DECK LIFT INNER
27 5025013X10 4 BOLT, 3/8-16 X 1-1/4" GD5
28 5025394 6 NUT, 3/8-16 HEX NYLOCK FLANGE
29 5061224B 2 LINK, SPRING
30 5061227 2 BUSHING, DECK PIVOT
31 5025326 2 WASHER, .39 X 2.00 X X .14
32 5025156 6 WASHER, 3/8" SAE
33 5025013X16 2 BOLT, 3/8-16 X 2" GD5 YZ
34 5025017X18 2 BOLT, 1/2-13 X 2-1/4" GD5 YZ
35 5400924B 1 WELD, LIFT SHAFT, IS5000Z - RED
36 5061116B 1 WELD, ROD DECK LIFT
37 5025155 2 WASHER, 5/16" SAE
38 5025011X6 2 BOLT, 5/16-18 X 3/4" GD5
39 5025392 2 NUT, 5/16-18 HEX NYLOCK FLANGE
40 5020639 1 SPRING, EXTENSION
41 5023343 1 BUSHING, 1.00 X 1.13 X 1.38, PLASTIC
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900617(1S5100Z/C33DCE) (2006)

5900602 (1S5100Z/C33D) (2006)

5900618 (1S5100Z/C33D61CE) (2006)

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 47

TP 400-7271-21-5Z-F



Deck Lift Group (S/N: 2000729893 & Below)

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

NOTE: Unless Noted Otherwise,
LH and RH Components
are identical.

RH Deck Lift Lever
Not Shown

_ RH Lift Frame

Not Shown

The above parts group applies to the following Mfg. Nos.:
5900617(1S5100Z/C33DCE) (2006)

5900602 (1S5100Z/C33D) (2006)

5900618 (1S5100Z/C33D61CE) (2006)

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 48 TP 400-7271-21-5Z-F



Deck Lift Group (S/N: 2000729893 & Below)

REF NO.
42
43
44
45
46
47
48
49

Footnotes

PART NO.

5300038
5300039
5021733
5401094B
5401093B
5022045
5025293
5025158

QTy.

1
1
1
1
1
1
4
1

DESCRIPTION
ASSM, REAR DECK LIFT LH
ASSM, REAR DECK LIFT RH (not shown)
KNOB, PLASTIC, 1/2-13
WELD, DECK LIFT LEVER, LH - RED
WELD, DECK LIFT LEVER, RH - RED (not shown)
PIN, COTTERLESS
WASHER, 3/8" GD.9 FLAT
WASHER, 1/2" SAE

The above parts group applies to the following Mfg. Nos.:

5900617(1S5100Z/C33DCE) (2006)
5900602 (1S5100Z/C33D) (2006)
5900618 (1S5100Z/C33D61CE) (2006)

© Copyright 2007 Briggs and Stratton. All Rights Reserved.

49

TP 400-7271-21-5Z-F



Deck Lift Group (S/N: 2000729894 & Above)

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

NOTE: Unless Noted Otherwise,
LH and RH Components
are identical.

RH Deck Lift Lever
Not Shown

_ RH Lift Frame

Not Shown

The above parts group applies to the following Mfg. Nos.:
5900602 (1S51002/C33D) (2006)

5900617(155100Z/C33DCE) (2006)

5900618 (1S5100Z/C33D61CE) (2006)

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 50 TP 400-7271-21-5Z-F



Deck Lift Group (S/N: 2000729894 & Above)

REF NO. PART NO. QTY. DESCRIPTION
1 5025018X14 1 BOLT, 1/2-20 X 1-3/4" GD5 YZ
2 5061119B 1 WELD, DECK ADJUST LINK
3 5061355B 2 ANCHOR, EYEBOLT
4 1715834 1 RUBBER, FOOT PEDAL
5 5020095 4 GREASE FITTING, 1/4-28 STRAIGHT
6 5100548 5 WASHER, .390 X 1.50 X .109
7 5025443 5 BOLT, 3/8-16 X 3/4, GD5, YZ WITH PATCH
8 5025440 4 WASHER, 1/2" GD9 YZ
9 5049777 2 SPACER, .52 X 1.00 X 1.00
10 5047027 4 SPACER, .51 X .75 X .56
11 5022434 9 BALL JOINT, 1/2-20, MALE
12 5025017X32 4 BOLT, 1/2-13 X 4" GD5 YZ
13 5021811 2 EYE BOLT, 3/8-16 X 8", 1" EYE
14 5025034 4 NUT, 3/8-16 HEX
15 5061781 2 SPACER, .52 X1.00 X 1.15
16 5061350 2 ROD, DECK LIFT OUTER
17 5025056 6 NUT, 1/2-13 HEX NYLON LOCK
18 5402813B 1 WELD, DECK LIFT PEDAL - RED
19 5025018X24 2 BOLT, 1/2-20 X 3" GD5 YZ
20 5025098 3 NUT, 1/2-20 HEX NYLON LOCK
21 5023392 2 SPRING, DECK LIFT ASSIST
22 5044994B 2 LINK, DECK LIFT - RED
23 5025089 9 NUT, 1/2-20 HEX JAM
24 5401671B 1 WELD, DECK LIFT LEVER, LH
25 5401672B 1 WELD, DECK LIFT LEVER, RH (not shown)
26 5061349 2 ROD, DECK LIFT INNER
27 5025013X10 4 BOLT, 3/8-16 X 1-1/4" GD5
28 5025394 6 NUT, 3/8-16 HEX NYLOCK FLANGE
29 5061224B 2 LINK, SPRING
30 5061227 2 BUSHING, DECK PIVOT
31 5025326 2 WASHER, .39 X 2.00 X X .14
32 5025156 6 WASHER, 3/8" SAE
33 5025013X16 2 BOLT, 3/8-16 X 2" GD5 YZ
34 5025017X18 2 BOLT, 1/2-13 X 2-1/4" GD5 YZ
35 5400924B 1 WELD, LIFT SHAFT, IS5000Z - RED
36 5061116B 1 WELD, ROD DECK LIFT
37 5025155 2 WASHER, 5/16" SAE
38 5025011X6 2 BOLT, 5/16-18 X 3/4" GD5
39 5025392 2 NUT, 5/16-18 HEX NYLOCK FLANGE
40 5020639 1 SPRING, EXTENSION
41 5023343 1 BUSHING, 1.00 X 1.13 X 1.38, PLASTIC
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900602 (1S51002/C33D) (2006)

5900617(155100Z/C33DCE) (2006)

5900618 (1S5100Z/C33D61CE) (2006)

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 51

TP 400-7271-21-5Z-F



Deck Lift Group (S/N: 2000729894 & Above)

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

NOTE: Unless Noted Otherwise,
LH and RH Components
are identical.

RH Deck Lift Lever
Not Shown

_ RH Lift Frame

Not Shown

The above parts group applies to the following Mfg. Nos.:
5900602 (1S51002/C33D) (2006)

5900617(155100Z/C33DCE) (2006)

5900618 (1S5100Z/C33D61CE) (2006)

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 52 TP 400-7271-21-5Z-F



Deck Lift Group (S/N: 2000729894 & Above)

REF NO.
42
43
44
45
46
47
48
49

Footnotes

PART NO.

5300038
5300039
5021733
5402812B
5402811B
5022045
5025293
5025158

QTy.

1
1
1
1
1
1
4
1

DESCRIPTION
ASSM, REAR DECK LIFT LH
ASSM, REAR DECK LIFT RH (not shown)
KNOB, PLASTIC, 1/2-13
WELD, DECK LIFT LEVER, LH - RED
WELD, DECK LIFT LEVER, RH - RED (not shown)
PIN, COTTERLESS
WASHER, 3/8" GD.9 FLAT
WASHER, 1/2" SAE

The above parts group applies to the following Mfg. Nos.:

5900602 (1S5100Z/C33D) (2006)
5900617(1S5100Z/C33DCE) (2006)
5900618 (1S5100Z/C33D61CE) (2006)

© Copyright 2007 Briggs and Stratton. All Rights Reserved.

53

TP 400-7271-21-5Z-F



Gearbox Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

13

The above parts group applies to the following Mfg. Nos.:
5900602 (1S5100Z/C33D) (2006)

5900617(155100Z/C33DCE) (2006)

5900618 (1S5100Z/C33D61CE) (2006)

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 54 TP 400-7271-21-5Z-F



Gearbox Group
REF NO. PARTNO. QTYV. DESCRIPTION

1 5022378 1 GEARBOX, RIGHT ANGLE, 1:1
2 5022794 1 PULLEY, SPINDLE, BH72
3 5020819 2 BUSHING, TAPERED HUB
4 5022908 1 PULLEY, GEARBOX INPUT
5 5025324X16 3 BOLT, 1/2-13 X 2", CARRIAGE
6 5025334 1 BOLT, 1/2-13 X 7", CARRIAGE
7 5044913 3 WASHER, FRAME RETAINING
8 5025056 4 NUT, 1/2-13 HEX NYLON LOCK
9 5025155 8 WASHER, 5/16" SAE
10 5025170 8 WASHER, 5/16" LOCK
11 5025011X8 8 BOLT, 5/16-18 X 1" GD5 YZ
12 5100039 2 KEY, .250 SQ. X 1, ROUND END
13 5025010X8 4 BOLT, 1/4-20 X 1", GD5
14 5046349B 2 WELD, MOUNT, GEAR BOX - RED
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900602 (1S51002/C33D) (2006)

5900617(155100Z/C33DCE) (2006)

5900618 (1S5100Z/C33D61CE) (2006)

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 55 TP 400-7271-21-5Z-F



Wheels & Tires Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

Front Wheels & Tires

Rear Wheels & Tires

The above parts group applies to the following Mfg. Nos.:
5900617(1S5100Z/C33DCE) (2006)

5900602 (1S5100Z/C33D) (2006)

5900618 (1S5100Z/C33D61CE) (2006)

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 56 TP 400-7271-21-5Z-F



Wheels & Tires Group
REF NO. PARTNO. QTYV. DESCRIPTION

1 5023136 2 TIRE ASSY, 13 X 6.5 SILVER (Includes Ref No. 2 - 5)
2 5022577 2 TIRE, Front, 13 x 6.5 x 6
3 5023136X1 2 WHEEL ASSEMBLY, for 13 x 6.5 x 6 Tires, Complete (Includes Ref No. 4 & 5)
4 5022631SX2 4 BEARING, Taper Roller (2 per tire)
5 5022631SX3 4 GREASE SEAL (2 per tire)
6 5047103 4 ADAPTER, CASTER AXLE (2 per tire)
7 5025017X72 2 BOLT, 1/2-13 X 9" GD5 YZ
8 5025056 2 NUT, 1/2-13 HEX NYLON LOCK
9 5023363 2 TIRE ASSM, 26X12.00-12, SOLID (Includes Ref No. 10 & 11)
10 5023152X1 2 TIRE, Rear, 26 x 12 x 12
11 5023364 2 WHEEL ASSEMBLY, 12 x 8.5
12 5022215 10 BOLT, WHEEL LUG, 1/2" X 1-5/8
13 5025158 4 WASHER, 1/2" SAE
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900617(1S5100Z/C33DCE) (2006)

5900602 (1S5100Z/C33D) (2006)

5900618 (1S5100Z/C33D61CE) (2006)

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 57 TP 400-7271-21-5Z-F



Decals - Brands

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

CAT

Diesel Power

The above parts group applies to the following Mfg. Nos.:
5900617(1S5100Z/C33DCE) (2006)

5900602 (1S5100Z/C33D) (2006)

5900618 (1S5100Z/C33D61CE) (2006)

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 58 TP 400-7271-21-5Z-F



Decals - Brands

REF NO. PART NO. QTYy.
5100340
5022297
5100496
5100497
5022813
5022814
5022929

oo Ok WN =
N MNODN = = a2

Footnotes

DESCRIPTION
DECAL, FERRIS, FRONT, 6.75 X 4.25
DECAL, FERRIS LOGO, 9-3/8
DECAL, BADGE, 1S5100, RH
DECAL, BADGE, 1S5100, LH
DECAL, 61" (61" DECK)
DECAL, 72" (72" DECK)
DECAL, CAT DIESEL POWER

The above parts group applies to the following Mfg. Nos.:

5900617(1S5100Z/C33DCE) (2006)
5900602 (1S5100Z/C33D) (2006)
5900618 (1S5100Z/C33D61CE) (2006)

© Copyright 2007 Briggs and Stratton. All Rights Reserved.

59

TP 400-7271-21-5Z-F



Decals - Safety & Operation

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

10

11
12

13

14 ——

15

.
Eore C—

HYDRAULIC OIL

GREASE
DAILY

RESERVOIR
Use elther Mobll 1 15W-50 OIf
OR Castrol Syntac. 5W-50 Ol
DO NOT USE CONVENTIONAL OILS!

The above parts group applies to the following Mfg. Nos.:
5900602 (1S51002/C33D) (2006)

© Copyright 2007 Briggs and Stratton. All Rights Reserved.

60

TP 400-7271-21-5Z-F



Decals - Safety & Operation

REF NO. PART NO. QTy.

1 5100315 1
2 5100097 1
3 5047696 1
4 5100708 1
5 5100709 1
6 5100134 2
7 5100093 1
8 5100405 1
9 5100406 1
10 5100403 1
11 5100404 1
12 5100316 1
13 5021036 1
14 5045923 1
15 5100428 1
Footnotes

DESCRIPTION
DECAL, CONTROL PANEL, 1S5000Z
DECAL, MAIN SAFETY
DECAL, PRIMING INSTRUCTIONS
DECAL, DANGER, FIRE
DECAL, DANGER, FIRE (SP)
DECAL, WARNING, PINCH POINT
DECAL, WARNING, HAND IN PULLEY
DECAL, WARNING
DECAL, WARNING
DECAL, WARNING
DECAL, WARNING
DECAL, HEIGHT OF CUT, 1S5000Z
DECAL, GREASE DAILY
DECAL, OIL RESERVOIR
DECAL, BELT & BLADE, 1S5000Z

The above parts group applies to the following Mfg. Nos.:

5900602 (1S5100Z/C33D) (2006)

© Copyright 2007 Briggs and Stratton. All Rights Reserved.

61

TP 400-7271-21-5Z-F



Decals - Safety & Operation - Export

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

13

14—

15

GREASE
DAILY

! HYDRAULIC OIL |

RESERVOIR
i Use either Mobit 1. 15WS8 Gif ¢
i OR Castrol Synec—. 5W-50 Ot
D0 NOT USE CONVENTIONAL QILS!

The above parts group applies to the following Mfg. Nos.:
5900617(1S5100Z/C33DCE) (2006)
5900618 (1S5100Z/C33D61CE) (2006)

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 62

TP 400-7271-21-5Z-F



Decals - Safety & Operation - Export

REF NO. PART NO. QTy.

1 5100315 1
2 5061108 1
3 5047696 1
4 1704473 1
5 5061217 1
6 5061246 2
7 5061042 1
8 5100537 1
9 5100537 1
10 5100536 1
11 5100536 1
12 5100316 1
13 5021036 1
14 5045923 1
15 5100428 1
Footnotes

DESCRIPTION

DECAL, CONTROL PANEL, 1S5000Z

DECAL, MAIN, CE

DECAL, PRIMING INSTRUCTIONS
DECAL, HOT

DECAL, DANGER, CE

DECAL, PINCH POINT, CE
DECAL, CE DANGER

DECAL, WARNING

DECAL, WARNING

DECAL, WARNING

DECAL, WARNING

DECAL, HEIGHT OF CUT, 1S5000Z
DECAL, GREASE DAILY

DECAL, OIL RESERVOIR

DECAL, BELT & BLADE, 1S5000Z

The above parts group applies to the following Mfg. Nos.:

5900617(1S5100Z/C33DCE) (2006)
5900618 (1S5100Z/C33D61CE) (2006)

© Copyright 2007 Briggs and Stratton. All Rights Reserved.

63

TP 400-7271-21-5Z-F



61" & 72" Mower Deck - Hanger Chains

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5900618 (1S5100ZC33D61CE)

5900622 (5100/61R)

5900623 (5100/61RCE)

5901167 (5100/72) @ 9
5901171 (5100/72CE) 37 T 17 E

-~ s \‘\ -8

A ~ -

Pty @ & 13
See Deck Ve ¥ /@ *%\

Lift Group. /

5901168 (5100/72R)

9
5900169 (5100/72RCE) 3/@-\ 17 ﬁ <
7 = \\\ .
=T e
A oL ?/ 13

s Deck //’/ /' éﬁ
ee Deck 1/ SO
Lift Group. v g

The above parts group applies to the following Mfg. Nos.:
5901168 (5100/72R) 5901171 (5100/72CE)
5900623 (5100/61RCE)

5901167 (5100/72)

5901169 (5100/72RCE)

5900618 (1S5100Z/C33D61CE) (2006)

5900622 (5100/61R)

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 64 TP 400-7271-21-5Z-F



61" & 72" Mower Deck - Hanger Chains

REF NO. PART NO. QTY. DESCRIPTION
1 5025158 6 WASHER, 1/2" SAE
2 5025394 2 NUT, 3/8-16 HEX NYLOCK FLANGE
3 5025098 2 NUT, 1/2-20 HEX NYLON LOCK
4 5025156 4 WASHER 3/8" SAE
5 5025056 2 NUT, 1/2-13 HEX NYLON LOCK
6 5025128 2 NUT, 3/8-16 HEX LG. SERR FLG
7 5025156 1 WASHER 3/8" SAE
8 5023174 2 CLEVIS, 1/2-20, STEEL
9 5025426 2 BOLT, 1/2-20 X 2-1/2, FLT
10 5025013x14 2 BOLT, 3/8-16 X 1-3/4" GD5
11 5045026 2 HANGER, FRONT DECK - 4 LINK
12 5025013x14 6 BOLT, 3/8-16 X 1-3/4" GD5
13 5025427 2 BOLT, M12 X 30MM, SHOULDER
14 5025428 2 NUT, M10-1.5, NYLON INSERT
15 5050878x3 2 CHAIN, 5/16" GD30, 3 LINKS
16 5025438 2 ROUND. PIN ANCHOR SHACKLE
17 5025089 4 NUT, 1/2-20 HEX JAM
18 5025084 2 NUT, 3/8-16 HEX NYLON LOCK
19 5050878X5 2 CHAIN, 5 LINKS
20 5025394 2 NUT, 3/8-16 HEX NYLOCK FLANGE
21 5025128 6 NUT, 3/8-16 HEX LG. SERR FLG
22 5025018X20 2 BOLT, 1/2-20 X 2-1/2" GD5
Footnotes

The above parts group applies to the following Mfg. Nos.:
5901168 (5100/72R) 5901171 (5100/72CE)
5900623 (5100/61RCE)

5901167 (5100/72)

5901169 (5100/72RCE)

5900618 (1S5100Z/C33D61CE) (2006)

5900622 (5100/61R)

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 65

TP 400-7271-21-5Z-F



61" Mower Deck - Deflector & Shield - Rear Discharge

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

The above parts group applies to the following Mfg. Nos.:
5900623 (5100/61RCE)

5900618 (1S5100Z/C33D61CE) (2006)

5900622 (5100/61R)

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 66 TP 400-7271-21-5Z-F



61" Mower Deck - Deflector & Shield - Rear Discharge

REF NO. PART NO.
5048243
5048245B
5401438B
5025392
5025145x8
5025145x10

(o) TN &, B “ @V I\ B

Footnotes

QTy.

1
1
1
7
4
3

DESCRIPTION
DEFLECTOR, RUBBER
PLATE, RETAINING - RED
PLATE, SHIELD - RED
NUT, 5/16-18 HEX NYLOCK FLANGE
CARRIAGE BOLT 5/16-18 X 3/4
CARRIAGE BOLT 5/16-18 X 3/4

The above parts group applies to the following Mfg. Nos.:

5900623 (5100/61RCE)
5900618 (1S5100Z/C33D61CE) (2006)
5900622 (5100/61R)

© Copyright 2007 Briggs and Stratton. All Rights Reserved.

67

TP 400-7271-21-5Z-F



61" & 72" Mower Deck - Housing, Covers, Spindles & Blades - Rear Discharge

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

Torque Capscrews
to 70 Ft. Lbs.
(95 Nm)

The above parts group applies to the following Mfg. Nos.:
5900618 (1S51002/C33D61CE) (2006)

5901168 (5100/72R)

5900623 (5100/61RCE)

5901169 (5100/72RCE)

5900622 (5100/61R)

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 68 TP 400-7271-21-5Z-F



61" & 72" Mower Deck - Housing, Covers, Spindles & Blades - Rear Discharge

REF NO.
1

W 00 NNO OO PMWNDND -

—_ 4 4 4 4
© 0 O NO O b WDN -2 O ©

Footnotes

PART NO.
5600072

5600073

5600040

5020842
5022476
5049438
5401212B
5401137B
5401213B
5401136B
5025394
5061411
5061408B
5061412
5061409B
5025159
5025320x14
5047408
5025392
5023156
5025390x10
5022308
5025155
5025011x6
5023272
5023273
5061413B

QTy.

1

00 W W — — — o a4 a4 )W W
oo

DESCRIPTION

ASSM, MOWER DECK, 61" RD - DOMESTIC (INCLUDES SAFETY DECALS)

(Applies to 61" rear discharge domestic model only.)
ASSM, MOWER DECK, 61" RD - EXPORT (INCLUDES SAFETY DECALS)
(Applies to 61" rear discharge export model only.)

ASSM, MOWER DECK, 72" RD - RED (INCLUDES SAFETY DECALS) (Applies

to 72" rear discharge model only.)

BLADE, 21" (Applies to 61" rear discharge model only.)

BLADE, 25" (Applies to 72" rear discharge model only.)

ASSM, SPINDLE, BOTTOM MOUNT

GUARD, 61" 5000 - LH - RED (Applies to 61" rear discharge model only.)
GUARD, DECK - LH - RED (Applies to 72" rear discharge model only.)
GUARD, 61" 5000 - RH - RED (Applies to 61" rear discharge model only.)
GUARD, DECK - RH - RED (Applies to 72" rear discharge model only.)
NUT, 3/8-16 HEX NYLOCK FLANGE

BAFFLE, BLOWOUT, RH (Applies to 61" rear discharge CE model only.)
BAFFLE, BLOWOUT, RH (Applies to 61" rear discharge CE model only.)
BAFFLE, BLOWOUT, LH (Applies to 72" rear discharge CE model only.)
BAFFLE, BLOWOUT, LH (Applies to 72" rear discharge CE model only.)
WASHER, 5/8" USS

BOLT, 5/8-11 X 1-3/4 GR8

SPACER, .39 X .75 X .50

NUT, 5/16-18 HEX NYLOCK FLANGE (Applies to CE model only.)
BOLT, 5/16-18 X 3/4" FLANGE (Applies to CE model only.)

BOLT, 3/8-16 X 1-1/4", FLANGE

BODY CLIP, 5/16-18 X 1/2" DEEP

WASHER, 5/16" SAE

BOLT, 5/16-18 X 3/4" GD5

BLADE, 21", SAND (Applies to 61" rear discharge CE model only.)
BLADE, 25", SAND (Applies to 72" rear discharge CE model only.)
BAFFLE, REINFORCEMENT (Applies to CE model only.)

The above parts group applies to the following Mfg. Nos.:

5900618 (1S5100Z/C33D61CE) (2006)

5901168 (5100/72R)

5901169 (5100/72RCE)

(

5900623 (5100/61RCE)
(
(

5900622 (5100/61R)

© Copyright 2007 Briggs and Stratton. All Rights Reserved.

69 TP 400-7271-21-5Z-F



61" & 72" Mower Deck - Pulleys, Belt & Idler Arm - Rear Discharge

24 )
ear Discharge Model.
25 T

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

p

D)

15
10
-3
P 61” Rear Discharge
Idler Spring Mount
23
[ 22
> >
; 29
=
22 ‘
0ot

The above parts group applies to the following Mfg. Nos.:
5900622 (5100/61R)

5901169 (5100/72RCE)

5900623 (5100/61RCE)

5901168 (5100/72R)

5900618 (1S5100Z/C33D61CE) (2006)

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 70 TP 400-7271-21-5Z-F



61" & 72" Mower Deck - Pulleys, Belt & Idler Arm - Rear Discharge

REF NO. PART NO. QTy. DESCRIPTION
1 5022794 3 PULLEY, SPINDLE, BH72 (Applies to 61" rear disharge models; Applies to 72"
rear discharge models - S/N: 2000592793 & Above)
1 5023339 3 PULLEY, SPINDLE, BH78 (Applies to 72" rear discharge models - S/N:
2000592792 & Below)
2 5020819 3 BUSHING, TAPERED HUB
3 5021541 2 BUSHING, FLANGE
4 5021976 3 PULLEY, IDLER 6-3/4"
5 5022800 1 PLUG, HOLE 2-1/8
6 5045019B 1 WELD, IDLER ARM - RED (Applies to 61" rear disharge models; Applies to 72"
rear discharge models - S/N: 2000592793 & Above)
6 5401621B 1 WELD, IDLER ARM - RED (Applies to 72" rear discharge models - S/N:
2000592792 & Below)
7 5045022 1 SPACER, .52 X 1.00 X 3.50
8 5045023 1 SPACER, .52 X 1.00 X .44
9 5046434B 2 WELD, MOUNT, IDLER - RED
10 5025150 3 WASHER, 1/2" USS
11 5025158 6 WASHER, 1/2" SAE
12 5025018x24 2 BOLT, 1/2-20 X 3" GD5
13 5025098 3 NUT, 1/2-20 HEX NYLON LOCK
14 5025018x20 1 BOLT, 1/2-20 X 2-1/2" GD5
15 5025017x36 1 BOLT, 1/2-13 X 4-1/2" GD5
16 5025056 1 NUT, 1/2-13 HEX NYLON LOCK
17 5023340 1 SPRING, EXTENSION, SWIVEL END
18 5025010x8 6 BOLT, 1/4-20 X 1" GD5
19 5022726 3 KEY 1/4 SQ X 1-1/2 LONG
20 5020095 1 GREASE FITTING, 1/4-28 STR
21 5025013x10 3 BOLT, 3/8-16 X 1-1/4" GD5 (Applies to 61" rear discharge model only.)
21 5025058x14 1 BOLT, 3/8-16 X 1-3/4" TFL (Applies to 72" rear discharge model only.)
22 5025128 3 NUT, 3/8-16 HEX LG. SERR FLG
23 5025100 3 NUT, 3/8-16 HEX SIDE LOCK (Applies to 61" rear discharge model only.)
23 5025096 1 NUT, 3/8-16 HEX NYLON LOCK (Applies to 72" rear discharge model only.)
24 5021724 1 BELT, DECK 61" (Applies to 61" models)
24 5022439 1 BELT, DECK 72" (Applies to 72" models)
25 5025098 1 NUT, 1/2-20 HEX NYLON LOCK
26 5025018X24 1 BOLT, 1/2-20 X 3" GD5
27 5045023 1 SPACER, .52 X 1.00 X .44
28 5100520 1 SPACER, .515 X 1.00 X .218
29 5401594B 1 MOUNT, IDLER SPRING (Applies to 61" rear discharge model only.)
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900622 (5100/61R)
5901169 (5100/72RCE)

5901168 (5100/72R)

(

5900623 (5100/61RCE)
(
(

5900618 (1S5100Z/C33D61CE) (2006)

© Copyright 2007 Briggs and Stratton. All Rights Reserved.

71 TP 400-7271-21-5Z-F



61" Mower Deck - Rollers & Casters

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

The above parts group applies to the following Mfg. Nos.:
5900618 (1S51002/C33D61CE) (2006)

5900622 (5100/61R)

5900623 (5100/61RCE)

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 72 TP 400-7271-21-5Z-F



61" Mower Deck - Rollers & Casters

REF NO. PART NO. QTYy.
5020785
5041655B
5025155
5025011x8
5025392
5025013X36
5045992
1716353
5046446
5025096

O © o N O b WN =
MDD MNDMMNDN - = 2 o o

—_

Footnotes

DESCRIPTION
ROLLER, DECK
WELD, BRACKET, ROLLER PIN
WASHER, 5/16" SAE
BOLT, 5/16 - 18 X 1
NUT, 5/16-18 HEX NYLOCK FLANGE
BOLT, 3/8-16 X 4-1/2"
SPACER, .39 X 1.00 X.79
GAUGE WHEEL-2.70
SPACER, .39 X 1.00 X .80
NUT, 3/8-16 HEX NYLON LOCK

The above parts group applies to the following Mfg. Nos.:

5900618 (1S5100Z/C33D61CE) (2006)
5900622 (5100/61R)
5900623 (5100/61RCE)

© Copyright 2007 Briggs and Stratton. All Rights Reserved.

73

TP 400-7271-21-5Z-F



72" Mower Deck - Deflector & Shield - Rear Discharge

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

The above parts group applies to the following Mfg. Nos.:

5901168 (5100/72R)
5901169 (5100/72RCE)

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 74 TP 400-7271-21-5Z-F



72" Mower Deck - Deflector & Shield - Rear Discharge

REF NO. PART NO. QTYy.
5025145x6
5401240B
5025057
5025011X8
50484698
5025155
5025170
5048470
5048471B

© 00 NO O~ WN =
- = W W= 0 O =W

Footnotes

DESCRIPTION
BOLT, 5/16-18 X 3/4", CARRIAGE
PLATE, SHIELD - RED
NUT, 5/16-18 HEX NYLON LOCK
BOLT, 5/16-18 X 1" GD5 YZ
PLATE, ANGLE DEFLECTOR
WASHER, 5/16" SAE
WASHER, 5/16" LOCK
DEFLECTOR
PLATE, RETAINING

The above parts group applies to the following Mfg. Nos.:

5901168 (5100/72R)
5901169 (5100/72RCE)

© Copyright 2007 Briggs and Stratton. All Rights Reserved.

75

TP 400-7271-21-5Z-F



72" Mower Deck - Housing, Covers, Spindles & Blades - Side Discharge

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

TORQUE BOLTS (3)
TO 70 FT. LBS.
(95 Nm)

The above parts group applies to the following Mfg. Nos.:
5901167 (5100/72)
5901171 (5100/72CE)

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 76 TP 400-7271-21-5Z-F



72" Mower Deck - Housing, Covers, Spindles & Blades - Side Discharge

REF NO. PART NO. QTy.

1 5600039 1
1 5600041 1
2 5401136B 1
3 5401137B 1
4 5061288B 1
5 5061293B 1
6 5402403 1
7 5061290B 1
8 5025013X10 3
9 5025394 3
10 5061300 1
11 5025393 2
12 5022308 6
13 5025320X14 3
14 5025159 3
15 5049438 3
16 5025390X10 18
17 5025096 18
18 5025011X8 6
19 5025155 6
20 5022476 3
20 5023273 3
21 5025411 1
22 5025392 1
23 5061409B 1
24 5061413B 1
25 5061408B 1
26 5047408 8
27 5023156 12
28 5025392 12
Footnotes

DESCRIPTION
MOWER HOUSING ASSEMBLY, 72" (Includes safety decals)
MOWER HOUSING ASSEMBLY, 72" EXPORT (Includes safety decals)
GUARD, 72", RH
GUARD, 72", LH
RUBBER CHUTE ASSEMBLY (Includes Ref. No. 5 - 9)
CHUTE FRAME
RUBBER DISCHARGE CHUTE
SUPPORT, DISCHARGE CHUTE
BOLT, 3/8-16 X 1-1/4"
NUT, 3/8-16 HEX NYLOCK FLANGE
ROD, MOUNT, CHUTE, 61"
NUT, 5/16-24 HEX NYLOCK FLANGE
BODY CLIP, 5/16-18
BOLT, 5/8-11 X 1-3/4 GR8
WASHER, 5/8" USS
SPINDLE ASSEMBLY
BOLT, 3/8-16 X 1-1/4", FLANGE
NUT, 3/8-16 HEX NYLON LOCK
BOLT, 5/16-18 X 1"
WASHER, 5/16" SAE
BLADE, 25"
BLADE, 25", SAND (Export model only)
BOLT, 5/16-18 X 3/4" FLANGE
NUT, 5/16-18 HEX NYLOCK FLANGE
BLOWOUT BAFFLE, LH (Export model only)
BAFFLE REINFORCMENT (Export model only)
BLOWOUT BAFFLE, RH (Export model only)
SPACER, .39 X .75 X .50 (Export model only)
BOLT, 5/16-18 X 3/4" FLANGE (Export model only)
NUT, 5/16-18 HEX NYLOCK FLANGE (Export model only)

The above parts group applies to the following Mfg. Nos.:

5901167 (5100/72)
5901171 (5100/72CE)

© Copyright 2007 Briggs and Stratton. All Rights Reserved.

77 TP 400-7271-21-5Z-F



72" Mower Deck - Pulleys, Belt & Idler Arm - Side Discharge

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

The above parts group applies to the following Mfg. Nos.:

5901167 (5100/72)
5901171 (5100/72CE)

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 78 TP 400-7271-21-5Z-F



72" Mower Deck - Pulleys, Belt & Idler Arm - Side Discharge
REFNO. PARTNO. QTYv. DESCRIPTION

1 5022439 1 BELT, DECK 72" 31 HP HORIZ.
2 5025017x36 1 BOLT, 1/2-13 X 4-1/2" GD5
3 5025150 2 WASHER, 1/2" USS
4 5045022 1 SPACER, .52 X 1.00 X 3.50
5 5021541 2 BUSHING, FLANGE (2 per Idler arm.)
6 5045019B 1 WELD, IDLER ARM (Domestic Models Only.) (Includes Ref. Nos 5 and 7.)
7 5020095 1 GREASE FITTING, 1/4-28 STRAIGHT
8 5025018x20 1 BOLT, 1/2-20 X 2-1/2" GD5 YZ
9 5025098 1 NUT-HEX NYLON LOCK 1/2-20 HYDRO CUT
10 5025158 1 WASHER, 1/2" SAE
11 5021976 4 PULLEY, IDLER 6-3/4"
12 5045023 2 SPACER, .52 X 1.00 X .44
13 5023340 1 SPRING, EXTENSION, SWIVEL END
14 5025100 1 NUT, 3/8-16 HEX SIDE LOCK
15 5025128 1 NUT, 3/8-16 HEX SERRATED FLANGE
16 5025056 1 NUT, 1/2-13 HEX NYLON LOCK
17 5025058X14 1 BOLT, 3/8-16 X 1-3/4" GD5 TFL
18 5025018x28 3 BOLT, 1/2-20 X 3-1/2" GD5 YZ
19 5046434B 3 WELD, MOUNT, IDLER
20 5022794 3 PULLEY, SPINDLE, BH72 (Domestic Models Only.)
21 5022726 3 KEY 1/4 SQ X 1 1/2 LONG
22 5020819 3 BUSHING, TAPERED HUB
23 5025010X8 6 BOLT, 1/4-20 X 1", GD5
24 5100520 1 SPACER, .515 X 1.00 X .218
25 5023339 3 PULLEY, SPINDLE, BH 78 (Export Models Only - S/N: 2000592771 & Below)
25 5022794 3 PULLEY, SPINDLE, BH 72 (Export Models Only - S/N: 2000592772 & Above)
26 5401621B 1 WELD, IDLER ARM - RED (Export Models Only - S/N: 2000592771 & Below)
26 5045019B 1 WELD, IDLER ARM - RED (Export Models Only - S/N: 2000592772 & Above)
Footnotes

The above parts group applies to the following Mfg. Nos.:
5901167 (5100/72)
5901171 (5100/72CE)

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 79 TP 400-7271-21-5Z-F



72" Mower Deck - Rollers & Casters

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

The above parts group applies to the following Mfg. Nos.:
5901171 (5100/72CE)

5901169 (5100/72RCE)

5901167 (5100/72)

5901168 (5100/72R)

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 80 TP 400-7271-21-5Z-F



72" Mower Deck - Rollers & Casters
REF NO. PART NO. QTy. DESCRIPTION

1 5020785 1 ROLLER, DECK
2 5041655B 1 WELD, BRACKET, ROLLER PIN
3 5046965B 2 WELD, ARM, DECK CASTER (Includes Ref. Nos 4, 9, and 17.)
4 5021541 4 BUSHING, FLANGE (2 per caster arm.)
5 5041476 6 SPACER, 1.02 X 1.56 X .50
6 5045188B 2 WELD, CASTER YOKE
7 5022060 2 ROLLER, SMALL
8 5045034B 2 WELD, CASTER ROLLER PIN
9 5022098 2 CAP, 1-1/2" X 2" X 11GA, PLASTIC

10 5020655 2 PIN, LYNCH, 7/16"

11 5025156 1 WASHER 3/8" SAE

12 5025128 5 NUT, 3/8-16 HEX LG. SERR FLG

13 5025013x8 1 BOLT, 3/8-16 X 1" GD5

14 5025127 2 NUT, 5/16-18 HEX SM. SERR. FLG.

15 5025292 2 WASHER, 5/16" GD. 9 FLAT

16 5025011x6 2 BOLT, 5/16-18 X 3/4" GRD5

17 5020095 2 GREASE FITTING, 1/4-28 STR

18 5025013x6 4 BOLT, 3/8-16 X 3/4" GD5

Footnotes

The above parts group applies to the following Mfg. Nos.:
5901171 (5100/72CE)

5901169 (5100/72RCE)

5901167 (5100/72)

5901168 (5100/72R)

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 81 TP 400-7271-21-5Z-F



61" & 72" Mower Decks - Rear Mount Bars

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

9 12 10 12 %

The above parts group applies to the following Mfg. Nos.:
5901169 (5100/72RCE) 5900623 (5100/61RCE)
5900618 (1S5100Z/C33D61CE) (2006)

5901171 (5100/72CE)

5901168 (5100/72R)

5900622 (5100/61R)

5901167 (5100/72)

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 82 TP 400-7271-21-5Z-F



61" & 72" Mower Decks - Rear Mount Bars
REF NO. PART NO. QTy. DESCRIPTION

1 5045009 2 DECK PUSHER BAR, Complete (Includes Ref No. 13)
2 5020095 2 GREASE FITTING
3 5025093 2 NUT, 3/4-16 Hex Jam
4 5025265X24 2 BOLT, 3/4-16 x 3
5 5022111 4 ROD END SEAL
6 5022039 2 BALL JOINT, 3/4-16 Male
7 5025160 2 WASHER, 3/4" SAE
8 5025284 2 NUT, 3/4-16 Hex Nylon Lock
9 5025096 2 NUT, 3/8-16 Hex Nylon Lock
10 5045037B 2 PUSHER BAR MOUNT PIN
11 5025013X10 2 BOLT, 3/8-16 x 1-1/4
12 5025156 4 WASHER, 3/8" SAE
13 5023344 8 BUSHING (Qty. (4) per pusher bar)
Footnotes

The above parts group applies to the following Mfg. Nos.:
5901169 (5100/72RCE) 5900623 (5100/61RCE)
5900618 (1S5100Z/C33D61CE) (2006)

5901171 (5100/72CE)

5901168 (5100/72R)

5900622 (5100/61R)

5901167 (5100/72)

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 83 TP 400-7271-21-5Z-F



Electrical Schematic - Charging Circuit

271lesccO
NEGATIVE BATTERY CABLE GRO?J:?GSA‘BLE
- Ll Jhe i TO ENGINE FUSE & RELAY LOCATION |
h BLOCK
MAIN HARNESS, DIESEL BATTERY POSITIVE BATTERY CABLE © NOTE:
5401009 5047553 3
+ BATTERY CABLE #5044732 REPLACES
FUSE HOLDER #5061625 & IGNITION SWITCH: ALTERNATOR
ALTERNATOR 40A FUSE #5023454
POSITIVE BATTERY CABLE * 12¢ QUTLET TS DASH PANEL
5044732
502!2%235(5 @ PTO SWITCH
STARTER MOTOR
AND SOLENOID ,@, SPARE
30A FUSE
5021771 A N
« |:| 30A FUSE g RELAY #1 RELAY#2 || RELAY#3
H 5021771 g
E
YELLOW
STARTER DECK SHUT DOWN
RELAY RELAYS
YELLOW
@
ORANGE @ @ 10 GLOW
PLUGS
RELAY #2
N oy 5021766 — - - — i — i — - —  — i, 2 s
& RELAY #1 RELAY #3 1 PANEL HARNESS, DIESEL
g sees |3 VIO £ “so21766 SWITCH | meome TO MAIN HARNESS 5401087
E S022883X1 | DIODE & TIMER MODULE K 1
T @ BLACK 5100273 N o com ORANGEWHITE
O ® —‘ﬂ B_ I P10 B B D ORANGEMVHITE L . I
g » il swiren |1 00 :
Bl 0 u 1 5022180 ° 1
Lz BLACK 2 U
BLACK =17 BLACK l ‘_} HOURMETER
v Eay U ORANGE 5100996 GLOW
e N1 rzuxcwmww 1 VIOLET BLUE q pug 1
1 BROWN LAMP
. 5023451
20A FUSE e l s =™ (AMBER)
5021603 TENP. X sz X
SWITCH - BLACK TEMP.
BROWN LAMP
gmow| 5023452
12V QUTLET SR (RED)
5100016 DIODE ] el "
A 5022883X5
8 ORANGE/GREEN = I CHMGERIHTE OIL PRESS.
& - £ GREEN LAMP
TEMP. o WHITERED z el 5023452
SENDER I‘”—E ORANGEWHITE H 1 2] £ w ReD) 1
5023449 ORANGEMHITE = ORANGEMWHITE H £
GRANGEARHITE 2 z
RH 8 :
?‘" NEUTRAL 20A FUSE « e Ll ® N 1
SWITCH 5021603 20A FUSE g 2
: e o i TEMP. GAUGE VOLTMETER
® BRAKE 5022483 5022387
SWITCH BLACK
5022182 GRAY BLACK BLACK 1 1
GRANGE/GREEN O L J
s \| o70 ceoTon S
£z 1 5100040
g1z| '~ ORANGE/BLACK
w e = RANGE/BL
EIERERE O =
L ommeemunel 2 I_i_‘, Tooi
y PRESS.
LAt BLACK BLAGK
/7 = AN SWITCH -
g
LH g DELAY MODULE “
NEUTRAL| /™ e 50}3?\%1( 0 ek
SWITCH 2 |z
sozias L g2
] 2 |z
= R I
SLUE : 2 z
[ S B2 E
H g
sear |2 QG g
SWITCH ;: - ORANGEAWHITE
5022094 |2
s DRANGE/BLACK I'_ﬁ DIODE DIODE @

[

The above parts group applies to the following Mfg. Nos.:

5900602 (1S5100Z/C33D) (2006)
5900617(155100Z/C33DCE) (2006)
5900618 (1S5100Z/C33D61CE) (2006)

© Copyright 2007 Briggs and Stratton. All Rights Reserved.

84

TP 400-7271-21-5Z-F



Electrical Schematic -

Cranking Circuit

271lescr0
NEGATIVE BATTERY CABLE GRO?&%&:BLE
- SRR el TO ENGINE FUSE & RELAY LOCATION |
R BLOCK
MAIN HARNESS, DIESEL BATTERY POSITIVE BATTERY CABLE « NOTE:
5401009 5047553 :
+ BATTERY CABLE #5044732 REPLACES
FUSE HOLDER #5061625 & IGNITION SWITCH: ALTERNATOR
ALTERNATOR 40A FUSE #5023454
FUEL SOLENOID
. 12V OUTLET
- POSITIVE 353:';{753}2\! CABLE ou o DASH PANEL
Slone @ PTO SWITCH
) " STARTER MOTOR
H AND SOLENOID @, SPARE
g
30A FUSE A
5021771
4 30A FUSE g RELAY#1 || RELAY#2 || RELAY#3
g 5021771 =
- YELLOW
STARTER DECK SHUT DOWN
RELAY RELAYS
YELLOW
ors: \ 10 GLOW
AC,
O @ PLUGS
RELAY #2
i cray 5021766 W —— — i —— —— —— —— _—— — -
£ RELAY #1 ot 5 RELAY #3 IGNITION PANEL HARNESS, DIESEL
g s s VoL £ 5021766 SWITCH | meownne TO MAIN HARNESS 01087
I E D S22 | piooE & TimeR moout - O3 .
e @ BLACK 5100273 “lj ‘ﬁ’ o ORANGEAWHITE
u ORANGE/WHITE
—offeh oNe [ I "I I
: E e : SWITCH g
BiE 0 1 5022180 U 1
5 E BLACK 7[| [+ I :
BLACK = BLACK —U ” J HOURMETER
L o VELLOW — ORANGE 5100996 GLOW
m— — g | 1 VioLET BLUE prug 1
A - BROWN g 515‘2‘5{'5?1
20A FUSE ol BROWN | (AMBER)
5021603 TEMP. | |
SWITCH onGE BLACK [m,;
BROWN
l 5 5023452 I
12V QUTLET EE p— = (RED)
5100016 DIODE =5 w et 1
50228835 2T L 1 H
H
E e S " l ormeETE ou.Pness.I
E Nmesiasa— 615 - GREEN LAMP
TEMP. '”| m WHITE/RED N % B — — 5023452
%{E)?azﬁ? ORANGEMHITE 2 1 L4 el =2 u (RED) |
ORARGEWHITE GE/ 3 ‘% =
N - I SRANGENVHITE P ‘;’ % l
2 g H
> | ebThaL 20A FUSE S En UHTERED G & .
SWITCH 5021603 22{1}\2 fslge § E
g 5021451
2 TEMP. GAUGE VOLTMETER
BRAKE 5022387
SWITCH BLACK .
5022182 GRAY BLACK 1
ORANGE/GREEN @ L J
n P10 GLoTon - — — i — — — s — - -
§ § 5100040
2 j g g 0 ORANGE/BLAGK L
{ | - L AoRanaEwHiTE] 2 :gx olL
BLACK w BLACK PRESS.
7 ?‘:‘N SWITCH
LH IE DELAY MODULE
NEUTRAL g 5023310
SWITCH E ] BLAGK BLACK
5021451 A
g e |
F =
° EE ¥
BLUE = = %
g . ©° [
sear fE | Y G g
SWITCH é - ORANGE/WHITE
5022004 g
& ORANGE/BLACK Iji_i DIODE DIODE @

g

The above parts group applies to the following Mfg. Nos.:

5900602 (IS51002/C33D) (2006)
5900617(IS51002/C33DCE) (2006)
5900618 (1S51002/C33D61CE) (2006)

© Copyright 2007 Briggs and Stratton. All Rights

Reserved.

85

TP 400-7271-21-5Z-F



Electrical Schematic - Operator Presence/Safety Circuit

271lescs0
NEGATIVE BATTERY CABLE GRU?&?G;:OABLE
- ST - Toafgfé:(ﬂf FUSE & RELAY LOCATION |
MAIN HARNESS, DIESEL BATTERY POSITIVE BATTERY CABLE
5401009 5047553 * NOTE:
+ BATTERY CABLE #5044732 REPLACES
FUSE HOLDER #5061625 & IGNITION SWITCH: ALTERNATOR
ALTERNATOR 40A FUSE #5023454
. FUEL SOLENOID
arean POSITIVE ‘;gg%‘;" CABLE 12V OUTLET & DASH PANEL
DIODE PTO SWITCH
02288 STARTER MOTOR
H AND SOLENOID ,w, SPARE
30A FUSE
5021771 =
w 30A FUSE g RELAY #1 RELAY#2 || RELAY#3
H 5021771 g
g
YELLOW
STARTER DECK SHUT DOWN
RELAY RELAYS
YELLOW
@
ORANGE © N T0 GLOW
et )
© @ PLUGS
RELAY #2
. oy 5021766 - - - — e — — — —— — —
Z RELAY #1 - RELAY #3 IGNITION "N~ PANEL HARNESS, DIESEL
g somes |z £ “soo1766 SWITCH | Feomre TO MAIN HARNESS 5401087
E 50228331 | DIODE & TIMER MODULE | NE
BLACK 5100273 ’:‘j ORANGEMHITE
RED ORANGEAWHITE
—U B l PTO I]
[I [ 5 SWITCH
] N z 5022180
A :
BLACK S
HOURMETER
9 o L ] Al ORANGE \J 5100996 GLOW
T o - A'\Kvmow M vioLET BLUE g PLUG
- ™ = BROWN H o LAMP
e 5023451
20A FUSE Lt srown (AMBER)
5021603 TEMP.
SWITCH ORANGE BLAGK TEMP.

BROWN

= B
e e op
ORANGEAHITE g)gt % %
ORANGE
- — . — i — ottt )

- — - — - — o — - — - o—
ORANGE

NEUTRAL
SWITCH @)

5021451 L.
Ig
E

] 5023452
’ 2 (RED)
BROWN
DIODE @ ]
1 50228835 5T
i - 413 " BROWN CRANGEHITE OIL PRESS,
2 QRANGEGRERN 515 g - LAMP
TEMP. i o, WHITERED 3k % = - 1 5023452
SENDER . ORANGEWHITE 2 _BLAGK  on | A ReDy 1
5023449 ORANGUWHITE ORANGEWHITE E
NI - S - i
?““ NEUTRAL 208 FUSE SN E HHTEED G oragEIE .
SWITCH 5021603 20A FUSE 2 =
x 5021603 @ ORANGE/MWHITE
3 soatist TEMP. GAUGE VOLTMETER
- BRAKE 5022483 5022367
SWITCH BLACK
50_2%152 GRAY BLACK BLACK l
ORANGE/GREEN O L . J
nl P10 CLUTCH IS ———,
z I 5100040
g g % g Q ORANGE/BLACK
| ol
BLACK PRESS.
~ [— SWITCH
= g
LH DELAY MODULE M
5023310
BLACK.

s—
EEN

ORANGE/

ORANGE/BLACK

s EE
LUE z EE £
1 1 : EE 2
g g
SEAT Ely_T- -
SWITCH o ORANGEWHITE
5022004 |2
B

ORANGE/BLACK

DIODE DIODE
5022883X5 50228835

ORANGE/GREEN

The above parts group applies to the following Mfg. Nos.:
5900602 (1S5100Z/C33D) (2006)

5900617(1S5100Z/C33DCE) (2006)

5900618 (1S5100Z/C33D61CE) (2006)

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 86 TP 400-7271-21-5Z-F



Electrical Schematic - PTO & Hourmeter Circuit

271lescp0
NEGATIVE BATTERY CABLE GROUND CABLE
- = Il ] TO ENGINE FUSE & RELAY LOCATION |
al BLOCK
MAIN HARNESS, DIESEL BATTERY POSITIVE BATTERY CABLE © NOTE:
5401009 5047553 :
+ BATTERY CABLE #5044732 REPLACES
FUSE HOLDER #5061625 & IGNITION SWITCH: ALTERNATOR
ALTERNATOR 40A FUSE #5023454
. FUEL SOLENOID
oREEN POSITIVE BATTERY CABLE 12V OUTLET & DASH PANEL
2a0%, Gt |
o STARTER MOTOR
H AND SOLENOID @, SPARE
g
30A FUSE
5021771
o 30A FUSE g RELAY #1 RELAY #2 || RELAY#3
5 5021771 =
g
YELLOW
STARTER DECK SHUT DOWN
N RELAY RELAYS
YELLOW
DR G
ORANGE 10 GLOW
PLUGS
RELAY #2
sy 5021766 - — — — i — i — i — " — " —
2 RELAY #1 - »~ RELAY #3 IGNITION PANEL HARNESS, DIESEL
g soies |z — £ “soot7e SWITCH | Feomme TO MAIN HARNESS 5401087
! 5022883X1 | DIODE & TIMER MODULE 0
= 5100273 1 N o com ORANGEAWHITE l
__[I B—.—- I II] D D ORAKGEWHITE N l
P10 g
10 swren | 1 0 0 z
0 1 5022180 1
H v ]
- BLACK pe I HOURMETER I
AP N s 5100996 GLOW
'reruow 1 VIOLET SLUE PLUG 1
— BROWN A LAMP
. 5023451
208 FUSE - E M (AMBER)
5021603 TEMP. 1 k| i
SWITCH . i, TEMP.
BLAGK BROWN o
\‘}‘ l B 5 5023452 I
12V QUTLET \ oy | A8 (RED)
] 5022883X5 =
w . l - ORANGE/WHITE 0IL PRESS.
= = GREEN LAMP
TEMP. -|!|Hf"\7\,v~ SHTERED E o BLACK ] 5023452
Sﬁgyg&? ORANGEMWHITE < 1 — — 3 . (RED) 1
ORANGE/WHITE = QRANGEMWHITE § 5
ORANGF/W/HITE I : [ % % I
H H
?" NEST};AL 20A FUSE - §| WHITE/RED ® ORANGEMWHITE & "
O | SWITCH 5021603 2%\;&%5 I§ © ORANGE/WHITE
z 5021451 o TEMP. GAUGE VOLTMETER
= BRAKE 5022483 5022387
SWITCH
5022182 aray 1 1
ORANGE/GREEN L J
[ \ oo oo 5 B S ——————
E 5100040 =
% w
R
] Rk ORANGE/BLACK
EIERERE -
I NI Cg olL
LA ok | - PRESS.
o = SWITCH
= g
g DELAY MODULE .
& 5023310
g = BLACK BLAGK
g1
E 2
= =
- 2
[ e g
SEAT |2 | s Yy ©
SWITCH |2 -
5022094 |2
© m DIODE

‘ ORANGE/BLACK

[

The above parts group applies to the following Mfg. Nos.:

5900602 (IS51002/C33D) (2006)
5900617(IS51002/C33DCE) (2006)

5900618 (1S5100Z/C33D61CE) (2006)

© Copyright 2007 Briggs and Stratton. All Rights Reserved.

87

TP 400-7271-21-5Z-F



Electrical Schematic - Gauges & Warning Lamps Circuit

5022094

271lescg0
NEGATIVE BATTERY CABLE GRUSD':?BEOABLE
- S0AT680 - TOBEng:(NE FUSE & RELAY LOCATION |
MAIN HARNESS, DIESEL BATTERY POSITIVE BATTERY CABLE .
5401009 5047553 NOTE:
+ BATTERY CABLE #5044732 REPLACES
FUSE HOLDER #5061625 & IGNITION SWITCH: ALTERNATOR
ALTERNATOR 40A FUSE #5023454
FUEL SOLENOID
POSITIVE BATTERY CABLE * 12V QUTLET-
5044732 & DASH PANEL
oo @ PTO SWITCH
STARTER MOTOR
AND SOLENOID 70 8 SPARE
30A FUSE
5021771 -
o [S] 204 FUSE el RELAY#1 || RELAY#2 || RELAV#S
= 5021771 &
g
YELLOW |
STARTER DECK SHUT DOWN
RELAY RELAYS
YELLOW
//,/”éii‘\\ g
ORANGE [/ 10 GLOW
|O @ PLUGS
RELAY #2
. sy 5021766 S - o — o — " — o — " — o s
& RELAY #1 » RELAY #3 PANEL HARNESS, DIESEL
g smies |z £ 5021766 SWITCH | reownie T0 MAIN HARNESS 5401087 ]
F 5022885X1 | DIODE & TIMER MODULE [}
E 1 1
BLACK 5100273 oo o ORANGENHITE
) __H B..._ I D D UNG ORANGEAWHITE I
PTO g
11 g swiew | 1 00 H
1 e 5022180 1
o1 1 D |
BLACK g
HOURMETER
v o L ] =00 ORANGE \_} 5100996 GLOW
e YELLOW A s |1 VioLET BLUE pug !
BLACK BLACK I
™~ BROWN H g 5!(.]23!0451
20A FUSE L Sz (AMBER)
5021603 TEMP. . ] 1
SWITCH o Sk - TEMP.
N BRON P 5 LAMP
g 5 5023452
12V QUTLET i B B srowy : (RED)
5100016 DIODE (== E & E 1
50228835 1 =
3
o shovN CRANGEHITE OIL PRESS.
2 — GREEN /[?% LAMP
. I§¥) WHITERED 5023452
SENDER l‘l}_E—v ORANGEWHITE 1 L A £ ” (reD) 1
Se23449 QRANGENVHITE ORANGEAVHITE z B
ORANGE/WHITE | g g I
RH « . z
‘9“ NEUTRAL 20A FUSE . g WHITE/RED
SWITCH 5021603 208 FUSE E =1 !
= 5021451 TEMP. GAUGE
2 ; VOLTMETER
BRAKE l 5022483 5022387
SWITCH "
5022182 GRAY BLACK 1
ORANGE/GREEN @ J
g \ PTO CLUTCH
z 5100040
g
‘é § g ORANGE/BLACK A
. | Apraveewnre 2 ':I:‘ - oiL
LA BAGK | PRESS.
7 ES:‘T_*N SWITCH
DELAY MODULE
5023310
- BLACK BLACK
<
BLUE < ERlEl ,%,
FESE 2
_ : EE g
SEAT |£ °
SWITCH | 3
&
g

ORANGE/BLACK

ORANGE/GREEN

DIODE
5022683X5

DIODE
P 15022883X5

The above parts group applies to the following Mfg. Nos.:

5900602 (IS51002/C33D) (2006)
5900617(IS51002/C33DCE) (2006)
5900618 (S51002/C33D61CE) (20

© Copyright 2007 Briggs and Stratton. All R

06)

ights Reserved.

88

TP 400-7271-21-5Z-F



Electrical Schematic - Glow Plug Heat Circuit

5022182

271leschoO
NEGATIVE BATTERY CABLE GRO?D}’#?SSOABLE
- = - O ENGINE FUSE & RELAY LOCATION |
MAIN HARNESS, DIESEL BATTERY POSITIVE BATTERY CABLE N
5401009 5047553 NOTE:
+ BATTERY CABLE #5044732 REPLACES
FUSE HOLDER #5061625 & IGNITION SWITCH ALTERNATOR
ALTERNATOR 40A FUSE #5023454
FUEL SOLENOID
POSITIVE BATTERY CABLE * 12V OUTLET:
5044732 & DASH PANEL
DIODE PTO SWITCH
e STARTER MOTOR
AND SOLENOID w,, SPARE
30A FUSE
5021771 A -
30A FUSE g RELAY#1 || RELAY#2 || RELAY4#3
5021771 g
YELLOW
STARTER DECK SHUT DOWN
RELAY RELAYS
YELLOW
omice \ —T0 GLOW
mae o
@ @ PLUGS
RELAY #2
Geay 5021766 GNITIO - - — - — o f— " —— o ———— i s s
& RELAY#1 T 5 RELAY 43 IGNITION "\ —] PANEL HARNESS, DIESEL
§ soes |z vioiE & “oorres SWITCH  Frmme T0 MAIN HARNESS 5401087
g 2022850} oioe & Timer mosute e[| O3 X
O O BLACK 5100273 N NO cOM JT——
35, 86) 4] [] D [(l ORANGE/WHITE N
u % PTO D D ﬂ ]
2 |8 hA SWITCH H
BLUE 1 5022180 1
é % BLAGK l ‘;3 D I
BLACK = BLACK g
HOURMETER
L s L ORANGE, \..J 5100996 GLOW
e YELOW 1 VIOLET BUUE piug !
™ — BROWN E LAMP
. 5023451
20A FUSE el A BROWN E » Mo (AMBER)
5021603 TEMP. = k '
SWITCH ORANGE 1 TS TEMP.
BROWN g LAMP
g ¥ 5023452
12V QUTLET — z {RED)
5100016 DIODE T o M il 1
1 5022883X5 1 H
GRANGE/WHITE
;? ORANGE/GREEN w l . DILL:’R"!:,SS.
TEMP. vli| oW WHITE/RED § ] 5023452
SENDER ORANGE/WHITE = 1 I & . [ |
5023449 ORANGE/WHITE © ORANGE/WHITE § =
ORANGEMHITE }: § I
5) RH . s ]
“ | NEUTRAL 20A FUSE |% VHITEIRED
O | SWITCH 5021603 Zgg\z fggﬁ =1 "
3 5021451 TEMP. GAUGE
2 VOLTMETER
BRAKE I 5022483 5022387
SWITCH
1 1

ORANGE/GREEN
= \I PTO CLUTCH
5| O, ;)m 5100040
E1E] % A ORANGE/BLACK
ERE & =
L ANORANGEMIHITE] 2 |—j_-1| olL
LA BLACK BLACK — PRESS.
ZE SWITCH
= g
LH g DELAY MODULE -
NEUTRAL| /™ g sz%gew 0 "
SWITCH g I3
5021451 O g §
Ed 3 % helw
E 2 2 EIE
g |8 |52
BLUE : EF §
[ H
SEAT é e e s
SWITCH |2 -
5022094 g
g ORANGE/BLACK I_f_—@_—_i DIODE DIODE @

jue

The above parts group applies to the following Mfg. Nos.:

5900602 (IS51002/C33D) (2006)
5900617(IS51002/C33DCE) (2006)
5900618 (1S51002/C33D61CE) (2006)

© Copyright 2007 Briggs and Stratton. All Rights Reserved.

89

TP 400-7271-21-5Z-F






Hardware Identification

Common Hardware Types

Hex Head Capscrew

Carriage Bolt

@ @)

Standard Hardware Sizing

Hex Nut

When a washer or nut is identified as 1/2”, this is the
Nominal size, meaning the inside diameter is 1/2 inch; if a
second number is present it represent the threads per inch

When bolt or capscrew is identified as 1/2 - 16 x 2”, this
means the Nominal size, or body diameteris 1/2 inch; the
second number represents the threads per inch (16 in this
example, and the final number is the body length of the
bolt or screw (in this example 2 inches long).

The guides and ruler furnished below are designed to
help you select the appropriate hardware and tools.

—Q
L 11
< nside
£ ( - ) Diameter
% \
;* \ J
s | | |
N
@ Screw, 1/2 x 2
N Body
< Diameter
| N
L= Body
o Length
—<Q
L N
—
—X
< Y
N
—<
N
—_—n

Wrench & Fastener Size Guide

1/4” Bolt or Nut 5/16” Bolt or Nut
Wrench—7/16” Wrench—1/2”

3/8” Bolt or Nut
Wrench—9/16”

& Torque Specifications

Torque Specification Chart
FOR STANDARD MACHINE HARDWARE (Tolerance +20%)
Hardware : :
Grade <
SAE Grade 2 SAE Grade 5 SAE Grade 8
Size Of in/lbs in/lbs in/lbs
Hardware | ft/lbs | Nm. ft/ibs | Nm. ft/ibs | Nm.
8-32 19 2.1 30 3.4 41 4.6
8-36 20 2.3 31 3.5 43 49
10-24 27 3.1 43 49 60 6.8
10-32 31 3.5 49 55 68 7.7
1/4-20 66 7.6 8 10.9 12 16.3
1/4-28 76 8.6 10 13.6 14 19.0
5/16-18 1 15.0 17 231 25 34.0
5/16-24 12 16.3 19 25.8 27 34.0
3/8-16 20 27.2 30 40.8 45 61.2
3/8-24 23 31.3 35 47.6 50 68.0
7/16-14 30 40.8 50 68.0 70 95.2
7/16-20 35 47.6 55 74.8 80 108.8
1/2-13 50 68.0 75 | 102.0 110 149.6
1/2-20 55 74.8 90 | 1224 120 163.2
9/16-12 65 88.4 110 | 149.6 150 204.0
9/16-18 75 | 102.0 120 | 163.2 170 231.2
5/8-11 90 | 122.4 150 | 204.0 220 299.2
5/8-18 100 | 136 180 | 244.8 240 326.4
3/4-10 160 | 217.6 260 | 353.6 386 525.0
3/4-16 180 | 244.8 300 | 408.0 420 571.2
7/8-9 140 | 1904 400 | 544.0 600 816.0
7/8-14 155 | 210.8 440 | 598.4 660 897.6
1-8 220 | 299.2 580 | 788.8 900 |1,244.0
1-12 240 | 326.4 640 | 870.4 | 1,000 | 1,360.0
NOTES
1. These torque values are to be used for all hardware
excluding: locknuts, self-tapping screws, thread forming
screws, sheet metal screws and socket head setscrews.
2. Recommended seating torque values for locknuts:
a. for prevailing torque locknuts - use 65% of grade 5
torques.
b. for flange whizlock nuts and screws - use 135% of
grade 5 torques.
3. Unless otherwise noted on assembly drawings, all torque
values must meet this specification.

1/2” Bolt or Nut
Wrench—3/4”

7/16” Bolt or Nut
Wrench (Bolt)—5/8”
Wrench (Nut)—11/16”



Parts
Manual
1S5100Z Series

Zero-Turn Riding Mower

IT IS THE POLICY OF FERRIS INDUSTRIES TO IMPROVE ITS PRODUCTS WHENEVER IT
IS POSSIBLE AND PRACTICAL TO DO SO. WE RESERVE THE RIGHT TO MAKE
CHANGES OR ADD IMPROVEMENTS AT ANY TIME WITHOUT INCURRING ANY
OBLIGATION TO MAKE SUCH CHANGES ON PRODUCTS MANUFACTURED

Briggs and Stratton Yard Power Products Group

5375 North Main Street
Munnsville, NY 13409 USA
800-933-6175

www.ferrisindustries.com

© Copyright 2007 Briggs and Stratton Corporation
All Rights Reserved. Printed In USA.




